GENERAL INFORMATION

Indexes Orders . b :

This parts Catalog is arranged for easy identification of
Genuing 'CASE Service Parts.” An alphabetical index 15

*Orders should plannly specify correct part number, full
description,” quanmy reqmred machine model and engine
«  "provided at the front of this Catalog to locate the major/ model,. machire and engine serial. numbers, method of
groups or assemblies. A nurnerital index at the rear of the Shlpment,and shipping address, L. -
. ' Cata[og gives the part numbers and the pages on#vhich ¢ . .
they are descrlbed : ‘

! Changes
. ] 4 o

Iustrations

When changes to the machine make it necessary,
£ . revised pages for this hook will be issued. The revised
pages will be issued with the same page number as those
they replace and the “issue’’ number and date will be
advanced

) All parts afe illustrated in “Exploded Views” which
show the individual parts.in their normal relationship to
P each other. Reference numbers are used in the. illustra
) tigns. These numbers correspond to those in the “Refer
ence Number” column and aré followed by ‘the part serted into their respective Parts Books as sobn as received.
number, description and guantity required Failure to do s will lead to0 confusmn and defeat the

- ) ] . ‘ purpose of the book. -

®

It is imperative that revised ‘Parts Book pages be in-

= Il

Indented Description
Indented parts in the descriptive list are a part of the preceding.assembly or sub- -assermnbly.

The quantltv shown in the “MNumber Required’ cofumn is the number of parts used on a machine except where parts are

indented. in descnptwe list. . In this case the quantity shown is the number required for the preceding assembly or sub

.assembly ’

4

REF. PART NO.

55159
56208
55956
55957
56210
56209

DESCRIPTION REQD

CYLINDER ASSY - rear-steering- - . 1

SOCKET ASSY'- rear cylinder . . . . ... . P S, 1

PLUG - adjusting, socket assy

SEAT socketball .o ovv it e I

SPRING -socket .. ... .o v 1

SEAT -80CKeT SPIING. o v v vt e e e e e e e e e e e 1

45175 CLAMP ASSY -
836 . BOLT -

104 PfN cotter, 3/16" x 3” ..................................... 1

35 55889 STUD - ball, socket & cylinder

- 36 - 13- 410 BOLT - 1/4"” x /8" N.C_, hex

| 37 9. 4 LOCKWASHER - 1/4'" SAE. .. .. R T T R . 4

1
!
[ - - {
. ! .

I",‘ * 28

30
31
32
- 33

34

Péambblﬁ)PP

- ‘ *

Terms “Right Hand"' and ““Left Hand"

- o

The terms "nght Hand"' and ‘Left Hand”’ whenever used in this catalog refer to the machine as viewed when standmg behind

the machine and facing the “direction of travel \

4
-

Brisipme e

@‘

-
-

/
/

i ' .‘f"‘ L
ENGINE.MODEL, SERIAL AND-
SPECIF[CAT!ON NUMBER

THumrTLE

TRACTOR MODEL AND ~

@ %SERIALNUMBER '

TRACTOR MODEL DESIGNATIONS

ENGINE MODEL DESIGNATIONS

— .
C20123* {used prior to'S/N 9747274)
SPEC. NO 19070? — TYPE 5135-01

108 and 118 TRACTOR ' ;

. ) C26661 (used S/N 9747274 and after)
SPEC. 190707 — TYPE 5820-01

C26662 ENGINE
SPEC. 220707 — TYPE 0631-01

N

110 TRACTOR

*Service' with-C26661 engine and C25078 harness

¥When using this catalog, notice the reference to
serial numhers of various components noted here and
listed description” copy. By referring to
correct serial numbers, proper parts identification
will he assured

SERIAL NUMBERS

in the




o
. , ’ R ‘ﬁ" - ; ; . ; L. . / . L
2 , | y ) S ‘ | , . " CASE'MODEL 108, 110 AND 118 COMPACT TRACTORS ' _ 5
. . . | . ) 3 ) = P R T - . . ; . . . " o
- ‘ : : | Jf o "~ .. ENGINEBLOCK ASSEMBLY (108, 118)
- . - . . o , o . ) . . . . , ' v
: | ! - : f .. REF.- PARTNO. |, DESCRIPTION . REQ.D.
: * : i . 1. BR 390840 BLOCK ASSEMBLY -short ... .. e A A 1
. - - . 22 NSST . BLOCK - cylinder, stripped . . ... .. .. .. e o
C oo 3 BR 295962 BUSHING -cylinder. ... .. DU e e e T
. P ; 4 BR 294606 " USEAL-oil a. ... e e e e SUPR . 1
; - . ‘ - . b BR 230927 BUSHING - governor shaft {used prior to code 76110911}, . .. .. ... ... 1
. . 5. BR 231055 BUSHING - governor shaft {used eode 76110911 and after}:....... [P B
‘ ) N .6 BR 66768 PLUG - oil filler ....... e e AP, S -1
- ! 7°  BR 68546 LOCK-pistonpin - - ..... e e ol S
. - | 8 221- 1013 PLUG-ocildrain .. ...... e U A S . i
. | "9 _ BR 261038 CRANKSHAFT ", . ... Mg e e 1
* ! 10 BR 392548 OIL PAN ASSEMBLY .......... e e, <1
; . ) b 11 BR -205963 - BUSHING -oitpan ......... B e . 1 ’
. " 12 C 25709 - ©UBEAL-OU v e e e 1
. ! 13 BR = 27750 .. GASKET - cil pan 1/64" (BR27876" .005") (BR27877-.008") .+ ....~. . 1 ,
@\ . ’_\ 14 NSS ° . SCREW - oil pan mtg. (use 113-120and 192-20). . .. ... ... . o 4 " -
: ‘ 15 ' BR 391673 PISTON ASSEMBLY - $tandard . . . . . . [P e e 1 o
/ 15 + BR 391674 - PISTON ASSEMBLY - :010 oversize {includes rings} . . . .. .......... U 1 -
: ! 15 *BR 3916756 ‘  PISTON'ASSEMBLY - .020 oversize {includes ringsy, . . o v vv v ... 1 -
15 BR' 391676 - PISTON ASSEMBLY - .030 oversize {includes rings) . ... .. .. e 1
! > 16 BR 391669 RING SET -standard ..« o uvvvnin i imenn s, e P T
f‘ 16 BR 391670 : R,IN/G SET - .010 oversize S T oL e P 1
: i 16 BR 391671 . " RINGSET-.0200versize - ... oviunnnenen.n. e e 1
| 16 . BR 391672 RINGSET-.030oversize - .. ...%u..... P e 1 =
, 17 ,BR 295840 - PIN ASSEMBLY - piston; standérd {includes locks). . . . . . e 1
. . i 17 s BRT 295841 PIN ASSEMBLY - piston, .006 oversize {includes locks). . . . . . . o, B
v, [ ’ 18 BR 298614 BRACKET ASSEMBLY - governor gear & oil slinger (used prior to code  ~ '
) b N 7111011 . e e T ol
! . 18 BR 392718 ~ BRACKET ASSEMBLY - governor gear &, oil slinger (used code e
: |- - 75111011 and after) . ... .. ...... L e 1
. : ; - 18 BR 270430 GASKET -eylinder head. .. ... ... e e 1
[ ‘ 20 BR 390402 CONNECTING ROD ASSEMBLY .. ...... P S e 1
N . © 21 _BR 222114  .° LOCK'connectingrad bolt. .............. Ceenn S
} w L : 22 BR 92659 BOLT - connectingrod . ... ... .. oo e e -2
i : 23 .7 BR 27803 GASKET - valve cove. .. . ... . R w1
y . .24 BR 390418 - VALVE-exhaust......... [ P N 17
' 25 BR 93630 " LOCK -exhaustvalve . .., ..1........ e R 2
26 BR 292260 ROTATOR -exhaustvalve. . ..\ 5. ........ P e 1 -
. 27..-- BR. 261055 VALVE -intake ... ... .. e . veeeee o1
¥ . 28 BR™ 221596 KEEPER -intakevalve ... ..............4.... S e 1
‘ , 29 BR 55306 SPRING - intake valve ....... f e - v e e e 1.
i 30 BR 26828 SPRING - exhaustvalve. . .......... T PR v
31 BR 260933 TAPPET -valve ... ...vnoyo b L e e -2
32 BR 211689 ° CAMSHAFT.............. bt e e A 1
33 BR 2223561 BAFF LE - cylinder head (used on engine type 5135-01) ...... e B P
o "33 . BR 222636 BAFFLE - cylinder hiead {used on ‘fengine type8820-01) ... ... L 1
) . - ‘ . . : 34 BR 93776 STUD - cylinder head (req’s. BR22963 washer) ....... R P 3
e . o L o - . Cs [ . 34 BR 93723 " BOLT - cylinder head, 37 . ..... . .... e e e e e cereea. - 3
' . L : : ' T . o [ . 35 ° BR 93211 .  BOLT-gcylinder head, 2-21/32" .. 7. .. .+ ..ot ieinn i e . 4
. - . - D : ' o, ‘ ' 36 ., BR 222830 BAFFLE -cylinder. ........o.ouloeueno. .. e e —_—
' ‘ S : . J o . . L 37, NS§ "SCREW - baffle mtg. {use 163-18and 19218) . . .. i ... %euvnnenn.... C e
' - , S . ) . ‘ ] . ’ 38 .BR 211778 . HEAD - cylinder {use on engine type 5135-01}. . ... T s 1
. = 4 ; . . . . ) " 38 BR -212286° HEAD - cylinder {use on engine type 5820:01). . .............. s 1
, , . : e . “ . 30 . 187 1508 SCREW-sems ........... S P R, 2.
, , : - : o '40 ' BR 391408 BREATHER - Crankease . « . .. oo e e, 1 .
: ' _ A Lo @1 - BR 280005  TUBE-breather......... .. .0 .......... ... PRUDEEEE
B CLE ¥ A2 C 27236 KEY - flywheel ..... .. B e 1
B ' o . .. BR 299577 = GASKET SET - includes ifems ‘[3,’19, 23 and carburetor gasket . .......... T, ~
4 . - ' - i . 1 / L ’ -
' - . . ' : ! : . . - ' \ . [ !
- o o ' - o ’ _ o - L - ‘ - Printed in U.S.A. ‘ : - : : December 1983
. A s oot . . . ! - T . ‘)




T T s . y — g v I, . . ] 4 )
' S ; e \ : "\ Lot . / < :

AN ;
SR ;
Yy S y
' b CASE MODEL 108, 110 AND 118 COMPACT TRACTORS ' ’ 7
' ~ | 'ENGINE BLOCK ASSEMBLY (110} e _
L. . A . . - ' ‘,' - . . .l n " .I 5 _- /
'REF. PARTNOQ., ' . . DESCRIPTION . oo "7 " ReoD:
1. €77 25627 GYLINDER BLOCK ASSEMBLY -short........... .. ST o 1
1 NSS. |\ CYLINDER BLOCK ASSEMBLY/,...... e PR
‘ - . C 25709 . SEAL-olf......o. .. ... F T P P 0
o .3~ .C " 25710 HEAD-cylinder..y,............ e R T = 1
' 4 C 25711  GASKET - cylindei head . . .., T, P 1
. 5 BR 3914060 BREATHER ASSEMBLY ....... . ....... S TR e 1
6 BR 27803 ° GASKET - valve cover. .. .. ... P L A S
7 187- , 1508 SCREW-sems.............. S T RETTI L 2
- 8. -C 25712 TUBE - breather, . . .oe v v iee e e ee ot D 1
’ 9 T - 25713 ° GASKET - crankcase cover 1/64" thick . .... ... ... Lt S 1
9_.. C" 26714  GASKET - crankcase cover .005” thick.... .. ... PPN VAR Laos
.~ 9 c 25715  GASKET - crankcase cover .009" thick. ... ...... P S o 1
5 10 BR 93723  SCREW-cylinderhead 3" long......... ..o ..., YA s, 9
10 C , 27238 " STUD - cylinder head (req's. BR22963 washer) . . . . . . A U PR S 3
11 221- 13 - PLUG-oildrain. . ...oee et PR 1
12 C " 25716 CRANKSHAFT...... M R O N 1
13 -C 25717 SUMP - oil {also includes item @) " ... ... .. .. PRI Jooon P e 1
14 C 25718 SEAL-oil.......... A e P e 1
’ 15 " BR  @6B768, PLUG-oil filler........ ... e foete e 1
16 NSS* SCREW - sump mounting, sems {use 113-120 and '1'62-{20) ....... e N -]
17 BR  61760° KEY - flywheel (use before S/N 14017203}, ....7../ ... ... ... ... .. A
: 17 C 27236 KEY - flywhéel {use S/N 14017203 and after). , . |, S, L S 1
- 18 C 25720  PISTON ASSEMBLY.- standard. . . . . e PR 1
8 € © 25721 PISTON ASSEMBLY -.010" oversize . . . . . DUV A PR e e o
18 .C. 25722  PISTON ASSEMBLY -.020 oversizd ... .../ ........ .. e DU I
. -~ 18 - C 25723 - PISTON ASSEMBLY -.030" oversizé ._..... % [ .... ... e e T
/ L. 19 C', 25724; ' RING SET - piston, standard. . . . ... S Lol 1
19 C 25725  RING SET - piston,.010" oversize, . . . . . .. e S 1
;18 . C . 25726 RING SET - piston, .020" ofersize . .. .. .. oo, . AP 1
T C  * 25727 RING SET,- piston, .030" oversize . .. .. .. o, R PURRCH 1
20 C .. 25728 LOCK:pistonpin,.......... .. T O 2
{2 c 25729 . PIN ASSEMBLY - piston, standard . ... . . .. s B 1
o2t c 25730  PIN ASSEMBLY - piston, .005" oversize ... ....... P T
22 C  .25731  ROD ASSEMBLY -connecting ................. e . 1
/ / 23 C 25732 LOCK ' connecting rod screw:........1. ", ... P PR 1
; 24 C 25733 SCREW - connectingrod. . ... %o ool e ' 2
25 C 25734  VALVE -exhaust ............... T ULUUUU e 1
267 C 25735 VALVE-intake...................ooooooi. .. T 1
27 BR 65906 - SPRING-intakevalve ............. ... .. .. . e e 1
28 BR 26828  SPRING - exhaustvalve.............. e D S
{29 BR 221596 RETAINER -valve..t........ . ..... F PR e 2
/7 380 - C. 25736  TAPPET-valve .................... S S T2
) 'C 25737 CAMSHAFT ... ......... e e S
! 32 C 25746 OIL SLINGER.- governor gear and bracket assembly. . .. ... ... .. .. ... Tt 1
o 33 c 25751  SHIELD -cylinder. ... ..ooovoose v S SV S |
; .34 * NS§ SCREW , cylinder shield mounting (use 163-18 and 792-18) ............. . 1
i . 3 € 25752 COVER-cylinder head. . ... O S 1
‘ 36 BR 231085  BUSHING - governor crank {1/4” 1.D.) . . .7, ... .. e 1
/ ' C 35757 GASKET SET.- includes items 4, 6, 9 and carburetor mounting gasket} ... ... .. 1
i,
S C o "/ , o \_/_ - /
. ) . - ' . . ) ‘ ) . ’/‘ ) - ’," S ' )
- _ S - = ' . ‘ S Printed in U'S.A." S R December 1983
. ’ : - - ' . i . ' K : . .
P , . ) . . . . ‘ v / e . ) . ‘ . .

-



N
N
J
-

a "

- [
Y
u

REF.

1
2
3
4
5
6
7
g
9

10

11
12
13
14

16
" 16

17
18
19

20

21
22

- 23

24,

‘25
. 26
27
28’
29,

30

CASE MODEL 108, 110 AND 118 COMPACT TRACTORS
FLYWHEEL AND STATOR (108, 118) : VT
PART" NO. DESCRIPTION . REQD
BR 391983  FLYWMEEL ASSEMBLY ...\ .. 0o 1
‘BR 392134 RINGGEAR ... ............. O S a1
BR 220865 - WASHER®spring ........ e B S 1.
NSS ) " BCREW - special {use 182-84 and 193- 25} ............................... 4
BR 391379 HOUSING - blOWer ... vt et 1
NSS ' SCREW- blawer housing {use 22-48 and 92- 4} .............................. 4
BR 92284  NUT-flywheel ....................oo i 1
BR' 298868 ARMATWURE (use before S/N 1401631 N, e N 1
R 221798,  TERMINAL - igniting cable ........... /.. .. . .~ "l o1
NSS . SCREW - spec:|al armature {use 182 549 and 195 10, e 2,
©C "~ 24329% - SPARKPLUG... . ........ T 1
‘BR 222861 . "CUP- screen mounting . . . ., T RS S T PP e 1
BR 222562 SCREEN - ﬂywheel...._._........; ........ PR e i
BR 66538 BOOT- sparkoplug, ..ol L 1
BR- 221907 CLIP - w:re ................................... S, U 2
BR 393474 . STATOH alternator (use S/N 9747274 and after), . ... i, ... .7 e 1
"BR 393458 DIODE ASSEMBLY - {use S/N 9747274 andafter) ............... R 1
NSS STATOR - alternator {early production}see Ref. 19. ... ... .~ ... ....... S, 1
NSS STATOR - alternator (eafly production) (use BR393474 stator and
. - C25078 harness'before S/N'QR47274) . ... oo oo |
BR 380892 RECTEFIEB alternator {early production) ........ ... .. . . ... .. .. ... .. 1
NSS CSCREW - {use 182-90and 195-10} - ... ouu i 4
BR 230976  BUSHING -stator. ........s........ S , 4
BR 222211 BRACKET - fuse holder {early production), . ......0. ... .. . ... ... ... 1
BR 93536 SCREW - brack ounting'learly production) ... .0 ..., ... .. .. ... . % . 1
BR 220680 WASHER - bracket mounting {early producnon) .......................... 1.
tC 26357 RETAINER fwire learly production] .. .w ... oL e 1
'187- 1041 SCREW - retainer (early production). . ................. ... o 1
C 27253 ARMATURE ASSEMBLY - {use S/N 14016311 and afterd.. oL 1
C 27270 ARMATURE - {use S/N 14016311.and after). , 1
c = 27269 TRIGGER - coil {use §/N 14016311 and after} 1
[ ) ’ . ] . - {
> ‘]A’
?
n ’;' ) St
. . - /”.'
Printed in U.S.A.. ) Decemper 1983




".CASE 108, 110 AND 118 COMPACT TRACTORS . /-
. FLYWHEEL AND STATOR (110),] . ~ i .
" 1 ,_‘ A " ) . N a . e
REF. ‘PART NO. DESCRIPTIQN.  © .. . y REQ'D.
- 1 C 25718 . FLYWHEEL ASSEMBLY ................ B U e o
;2 NSS - " SCREW - retainer, stafar(use 18290 and 195 10) ......................... 4
3 BR 220865 WASHER - sprlng ............. o1
4., "NSS . SCREW - special. {use 182-84 and 193- 25} ...... e 4
5 C 25750  .HOUSING - blower (use before S/N 14017203] ........................ PR
5 C . 27273 " HOUSING - blower (use S/N 14017203 and after) ......................... 1
6 o NSS SCREW - bjower housmg (22 48 and 92- 4) .............................. 4
7 BR 92284  NUT-fiywheel ... 0. .. ... . .... .. e e F 1
8 BR 298968  ARMATURE (use-before S/N 14017203) .. vvi i e
9, BR ' 221798 TERM!NA. signitioncable . . ... L.l e T 1
10 NSS ; SCREW - specml armature {(182- 549 and 195 1) L 2
11 C " 24329 "SPARK PLUG. ..ottt e ef et e et e e e 1
212 BR 222561 CUP - screen mounting . ..o . . i i e 13
13 BR . 222562 * SCREEN - flywheel .. ::.. ... b e e 1
/14 BR 66538 BOOT -spark plugi........... e e A
;15 BR . 221907 CLIP-wire .. ...cvuunn ... e T, e L2
16 BR . 393474  STATOR - altermator, . ..o oo L ... 1
17 BR 393456 DIODE AND CONNECTORY. . .. ..ttt et Ce.l
18 € - .27263  ARMATURE ASSEMBLY : (use S/N. 14017203 and after). .................. T
187 ¢ 27270 ARMATURE--'tuse S/N 14017203 and after) ... .................... 1
20, '€ 27269 TRIGGER - (use S/N 14077203"and after) . .. ...y on. ., 1
- | . |
ENGINE COUNTERWEIGHT A
. . ,
1. .C 25197.- COUNTERWEIGHT - engine. . ... .. ... PPV SR DN Ao
2 -C 26198 - . BRACKET -weight'mount ... .. .. P ./v'i R 1
3 ¢ 26199 BRAGKETweight giount . v ... .. e AU P S S 1
4 11 534 © BOLT-1/2"-13x.2"carriage. ...... IR el Lo, .3
.. 5 195 533 | WASHER™- 1/27 L v ittt D R 3
B 192 ' 23 LOCK WASHER - 172" . I el U -
s 7 128, 105 NUT-1/2"-13hex .%......... / ....... .3
8 131 911 * NUT-5/16"- 18 flange Jock. . -/ . .. | R e P A 3
9 113 102 BOLT-5/16"-18% 3/4"Hex.......... T, / _________ 1
10 192- 200  LOCKWASHER-5/16"..............0...0n. o - R 1
\
¥ !
| ! ’ l
i . v ' B
Printed-in U.S.A." . ' * December 1983
% -




3 ; _( i X . o
) o - W, oL ) -. : . ,' a R &
| L " 4, CASE MODEL 108, 110 AND 118 COMPACT TRACTORS ’ 13
- ' . . ‘ ) ’ o = . ' .
’ . +7 " 7°  FUEL SYSTEM
JREF. PARTNO. © " DESCRIPTION -
. C  -15519. TANK-fuel . ............. '. : ....... e
L2 C  .15174 * STRAP:tank ...... et
- 7.3 182 209. SCREW«round head mach. 1/ ”x i-1/4" ‘ : '
4 129- 504  NUT-1/4"sq) ........... e R I
5. ' C 10667  ELBOW...... e PN JE L.
' 6 Ho 336040 FUEL LINE-18" ... ......soiiiiii.e, e -
7 214- 251" CLAMP-hose.........:. e e e
’ . B BR_ 390811 . CARBURETOR - 108 118 [repaws page 17’]| PN
8 - C . 25740. CARBURETOR 110 (repairs page 15} .. .. ) S CR
¢ 2 v .C- 25765 CONTROL - choke and throttle . . . LS Tl ..
™ 10 C - 15540 MANDLE-T ................. e _ i
’ - 187, 1334 SCREW - selftappmgPhllIlpshead......................,.' ....... -
# )2, ' BR 391309  CLEANER ASSEMLBY -air (108, 118) . e e T
13™ " BR 270528 . ELEMENT - air cleaner (108, 18).. . ... I e feene
. "BR 1280111 SUPPORT - element {108, 118) .- . . .. b S
€ 26358 CUP - air.cleaner ............. e LAl PR PR
4 "BR 93622 ' SCREW-aircleaner. .. ....... PR e FN .1
15 BR 93323  SCREW-aircleaner ... ... .. B T T T S 1
‘ 16 - BR 270539  GASKET -QirClearer t . . .. 7. e vuvn e iene e 1
’ 17 BR 270824, ‘GASKET - carburetor mounting. . . R R
.18 C 71529 CAP - fuel {Includes insert). . .. feeeee O ceees 1
19 c 11545 INSERT - fuelcap . . .........." e 1
KR - - < N M : ., : o -
N . -
1 - & ,»'_:\—’
. ‘% ’ . . ] )
_‘ ’ ! &l |
=
. B ] - _ \
) . Printed in U:S.A, e e ‘ : . ' * " December 1983




®

CASE MODEL 108, 110'AND 118 COMPAGT TRACTORS

. C25740 CARBURETOR (110) « o, T
ST , - REF. PARTNO, . DESCRIPTION . o * REQ'D.
1 ¢ 25738 GASKET - carburetor mﬁunti’rfg; ...... e e o T
- 2 BR 202681 WVALVE ASSEMBLY - carbucetor idle . . 1
3 BR, 93489, SCREW® throttle and choke valve mounting, sems. .. .......... .. ....... 2
: : 182- 87 . SCREW - machine fillister head 8-32x 5/8" . ... ... .. e 1
. : S 5 ' +BR 26157  SPRING! thratde adjustment- . .. .. | [ N 1
Do ‘ - 8 138- 251 PIN- throttie stop. ....... .. FS 17
! 7 BR 230896  PIN-floathinge ... .. .. ....... .. ... . e B 1
’ . 8 - BR 222010 VALVE.choke ........ P e 1
: 9 . BR 391233 VALVE.-neede..... e e PP 1
coe .10 " .BR 93357 SCREW" carburetor MOounting ............ U e sl 2
: , , n NSS -, BODY ASSEMBLY - carburetor {use C25748 carburetor) . ... ... ... .. B 1
SO 12 417 24 PLUG-Welch ......... R e R 1
i Co 13 G 28742 VENTURI - carburetor . . R 1
14 .C . 125743 VALVE - throttle {use befare §/N 14017203) ... o 1 =,
. 14 C 27240 VALVE - throttle {use S/N 14017203 and after) ...-.. ... ... .. .. ... 1
. ‘ M BR 391612 SHAFT& LEVER-throttle  ............. ... ... 777" o .
e : 16 BR 211712 STOP-throttle ... ... .. I U o 1 '
¥7. BR 299707  FLOAT-carburetor ....... .. ... ... .. " e N
o 8. .'BR. 299096  VALVE-fuelinlet....... ... .. ... . U e et M
w7 - 19 7 BR 221995  BOWL - float. ... .. .. D e 1
. ' ) ©+ 200 TBR 270511 GASKET-floatbow! ... ... ... o [T 1
. - i 21, BR 222014 WASHER - float bowl .. ..., .. .. ... 1
R ' s 22 "BR 390684  SHAFT & LEVER-choke ... 0...:.e..... ... . e P ‘. ]
: ' . . 23 BR 209740  NOZZLE -carburetor...... .. .. . P e 1
: g . .24 . -BR 230932 . SCREW-nozzle .......... e R 1
" 25 C 27268  CONNECTOR - fuel line. ... .. ... ... .. T e 1 .
. . % ' C 25745, * .LINK - choke (use befdre S/N 14017203) . - .. ...~ ... .. " 1 .
. % . C 27244 LINK - choke (use S/N 14017203 and after), ... . ... ... . -~ . . 1
.. 28 - BR 93622 SCREW - air cleaner .. .. .. P, R T T T T 1
i - .20 . BR 93323 SCREW.- air cleaner ....... ... .. ... ... .. e A 1
T .. 300 | C. 25769  CLEANER ASSEMBLY -air........ ... e, U S -1 ‘
T © 31 "G’ 25758 - . ELEMENT-arcleaner~. . AU P e U 1 ; ‘
‘ C 26358 ° - CUP-wircleaner. ... .. PP UL ey e ety i '
‘ ) © ', 32 C 25760 GASKET -aircleaner . ... .. U e U AR ~ |
) / . 33 . BR 261116  SPRING-chokereturn’. ... .' . . ... ... .. . . S o T o /
Co _ 34 © BR 270382 WASHER -choke shaft,.:................. . . .. 7o 1 S
L . . 35 C © 25762 | SUPPORT - air cfganer_e’[émgnt ........ DU e 1
. ’ . . 36 C ° 25764 | BRACKET - carburetor.... .. ... ........ . e e e AT 1
) o 37 - 187- 15100 SCREW.......... i P 2
B e R : o - , . L T S @ . 27287 TVALVE-fuelshutoff. o, ... llllliTIeriiiraeeeee | .
SRR ' C. N : : ' " 39 -G 27266 © HANDLE - fuel shut off valve . . . .. el B 1
- o - . i o ‘ , . : : _ .- - - BR 209862, CARBURETOR OVERHAUL KIT - {includes iems 2,7.9,12,18," :
AR . ' ' ) e : D . . o T 20,21, 23aHd 24). ... oL, T Pl E
! ' . ) . ) " . . . , - "/, . . . - . - B \ A“." -' - % .
| ] . 3 4 i - : . , - . { - ! .
. 1
P 4 - M 1 i
N , % A v.]'f - .

.. K M , 1 . - '
i . . . N i ¢ ' ! ’ " '
. . ‘. , .- - - ' - - . . P -
. ; ' . . _ . - i -
; . . - ; . I . =
o . . i - . 7 - ' ~ ' ' - '
) . . - ; oo e, & ‘ - L] .
’ ‘ o

) ‘ . . . .o
- ‘ ' g ‘ : 7 o : o . ) o , : December 1983 . |

] L e




el
m
T

o .
CLORN-NEdA W =

[ Y
WA =

W PINNDANNROROR R 2 =22 o

L
W WM

— —h
[ S

_1
CO®N OO AW —

—
w.

-

' CASE MODEL 108, 110 AND 118 COMPACT TRACTORS

H

-

) 17
E4 ' C .
: - BR 390811 CARBURETOR {108, 118)
PART NO. DESCRIPTION' REQD
BR 93357  SCREW-carburetor mig. ... ... ........ .o o' p
"41- 24 PLUG-welch .v, ... ... . e 1
. BR 275880 FILTER - carburetor drain (early production) . .. ... ... e, 1
- BR "211954 . RETAINER - carhurétdr drain filter {early \i:'i"rodu,cnon)_ . PR 1
" BR © 292681 VALVE ASSEMBLY - carburetor idle, . .. .. ... ........ .. ... ... .. 1
BR 26157 +SPRING-throttleadj.’ . ... ......... ... ........." P . 1.
NSS . CBUSHING -throttleshaft ........... .. .. ... . . . . ... 2
BR™ 93499  SCREW - throttle and choke mtg. . . .. .. .. e 3
182- .87 SCREW- #8 x 5/8" mach, .. ... .., P 1
138- 251 * PIN-throttle stop..n .o\ .. ... ... R e e 1
BR 230896 PIN-floathinge ......1....... S e 1
8R 222010 * VALVE-choke.............. . A e 1
BR 391233 .VALVE ASSEMBLY -needle.. ... .... . . e e T 1
BR 270824 GASKET - carburetor'mtg. e e e e 1
BR 221986° VALVE-throttle ...... .. ..... ... .. .. ... ..... e U
BR 381512 - SHAFT AND LEVER -throttle ... oo voa, %00 1
BR, 211712: - STOP-throttie . . . .. T e e e T e T
BR . 299707  FLOAT -curburetor. ... @ ........%. . . ... L 1
BR 299096° VALVE - fuel inlet assembly {yse before S/N 14016311) *. . ... ... .. .. .. 1
C 27264 VALVE - fuel inlet assembly {use S/N 14016311 and after) ... .. ..... ... 1o
BR 221995 BOWL - float ., . .. .. e T 1
BR 270511  GASKET-flgatbowl .« .. .............. P e e "
BR 222014  WASHER-flodtbowi. . ... ..............0 .. .- ..o 1
BR 390684 - SHAFT AND LEVER -choke: . .. .........._. e 1
BR 29974D. NOZZLE -carburetor . ., ................... L L
BR 230832 SCREW-nozzle ........:.................. R 1
BR 222027  BRACKET -carburetor ... ........... L e foe e = 1.
187- 1510  SCREW-bracketmtg, .’ ..%\...... e e e 2
"BR 270382  WASHER :chokeshaft . /. ... .. .............. . A 1
BR 261116 ~ SPRING-chokereturn .. >, ... .. ......... i Lo e
c 10678 CONNECTOR - fURIPIPB. o o'\t o v e vt e e vt e e e 1
BR 289852 ." KIT - carburetor overhaul (use before S/N 14016311} ... ... . ... . ... . 1
C 272565 KIT - carburetor overhaul (use S/N 14016311 and'after) .. ... ... .... . .. )
BR . 211682 ~ VENTURI -............. [P s e e T
C 27243 "LINK - choke (use S/N 14016311 and after} .. .... e e 1
BR 261117  LINK- chokel{use before S/N 14016311) - .. .. e P P
' P 4 ) ) ' -
.MUFFLER . ,
BR 391313  MUFFLER-exhaust §108)., . .......o0l. . . o i 1
BR 221885 SHIELD - heat (108) .. ... ... .o e o a. 1
BR 222263 LOCK - bolt (108) ...\ ORI 1
BR 093704 BOLT - muffier (108)............ ... ... P . 2
C 27239 DEFLECTOR - exhaust {108) . . ... e . 1
187. 1041, SCREW -special .................. .. e PR 8
C: 25469  MUFFLER -exhaust (110). ...\ \ovee oo te e, 1
C , 25701 LOCK-bolt (W10} ... ... .. . P R S 1
113 138 BOLT (110} . 2
C 25600- DEFLECTOR -exhaust {(110). .......... ..o ovuiue o n A
13- T BOLT - 1/47- 20 1727 (110) .. . 1
192- 19 "LOCKWASHER - 187" {110). .. oot e b ‘1
C 26507  GASKET - exhaust {110} use S/N 14017124 and after ... ................ 1 »
( . o, -
December 1983 °
L



o
CASE MODEL 108, 110 AND 118 COMPACT THACTdFIS :
L _. GOVERNOR (108, 118) . o
REF.  PART NO. ‘ DESCRIPTION REQD
1 BR 221760  GUIDE -air.......... ... ... ..o e 1
2 C"" 27242 . LINK- dovernor {use S/N 14016311 and after) .............. A 1
2 BR 260971 LINK - governor {use before S/N14016311) . . ..., ... . T e, 1
3 BR 21306 SPRING- governor (use motor code 7511 1011 and after), ... ... i ... 1
3 ' BR 261929 SPRING - governor (use before motor code 75111011}, . .. .. N 1
4 BR 390662 PLATE - governor control {use before /N 14016311) ..... ... ... ......... 1
4- C - 27257 PLATE - governor control (use S/N 14016311 and after) . ... ... ... ......... -1
5 BR 230759 SHAFT - governor lever {use before maotor code 7611 101 ... 1
5 BR 231058 SHAFT - gavernor lever {use motor code 75711011 apdafter) ............... 1
6 BR 298303 LEVER ASSEMBLY - governor {use befofe motor code 7511 oD 1.
6 BR 391733  LEVER ASSEMBLY'- governor {use motor code 75111011 and after] ......... 1
-7 BR 220680 WASHER™No. 10, ... 0 o 1
g8 - 111~ 2 BOLT - No. 10 foundhead . ... .. ... L 1
g 129. 17 «NUT-No  TONChéX ..o 1
10 BR 221559 WASHER - governor lever (use before motor code 75411011) ... .......... .. 1.
10 BR 222450 WASHER - - governor lever {use motor code 75111011 and after) .. ... ........ 1
« 11 BR 260584 SPRING - governor link (use before S/N 14016311} .. ..................... 1
11 Cc 27241 SPRING - governorllnk {use S/N 14016311 andafter] ..................... 1
12 BR 221535 CLAMP ... ... ..o LR e 1
13 187 1510 SCREW-hex................. ... o e 1
14 182- 87  SCREW-Phillips ... ... .ol T 1
15 BR 66068  WASHER-insulating.....................oo o i A
16 193- 7 26 WASHER 106K . .0 ot v 2.
17’ 129 16 NUT-No.8-32... ... .. .......0.... ... 2
18 BR 66554  COLLAR- |nsulatmg 1
-19 BR 299500 WIRE-ground ................... A 1
20 ' 136- 103 PIN-hair. .. oo 1
21 A 27795 RETAINER .. ... e #- 1.
22 . NsS SCREW - special {use 163-4 and92-3}.....1..... e e e, o T
: GOVERNOH (110) ’
) . § N
"1 C 25744 LINK-governor. ... ... .o ius o W 1
2 BR 261129 SPRING -governor.... ... ....... B R 1
3 BR ' 390662 FLATE - governar control{use before S/N 14017203) ..................... -1
-3 C 27257 PLATE - governor, control (ise S/N 14017203 and after) ... ... 1
4 g" BR 231058 CRANK - governor /4" diameter. ......... ... . ... ... . ... . 1
5 BR 391733  LEVER ASSEMBLY - GOVErNOF .\ oo 1
8 111- 2 BOLT -governordever. .......... ... ... ... .o . 1
7 129- "+ 17 NUT -hex T0-24. .. .. oo e 1
8 @BR 222450 WASHER - govérnor crank. ...l N Sl A
9 C- 25747  SPRING-governoriink ..., ............ e 1
10 163- 4 SCREW - controlbracketmountlng........,.......‘.....o.-..........-... 1
11 BR 221835 "GLAMP-casing ...............0.......... S ... . . 1
12 187- 1041  SCREW- SBM L 1
13 182- 87 SCREW-terminal...........oooooinan P 1
14 BR- 66068, WASHER- msulatmg ........ B 1
15 193.., 25  WASHER -lock, shakeproof. . . ... .. [ 2
18- 129 16 NUT-hex 8-32... .. ... .. .o 2
i7 BR - 66554 , COLLAR -insulating .. ....... e e e 1
. 18 - BR 299500 WIRE-Qround ..<.................ooiiiiiii 1
— . 19 136- 103 " PIN-retaining & .. 0. ... .8 . i 1
. - 20 A 27795  RETAINER-E-ring ... ......cooooueeo oo, L, i
. 21 163 4  SCREW-SEMS ...oooovmenrnnn.on. .. T 1
’ 7227 187- 1810 CSCREW..............u.... " e T 1
. . .23 C 25763 SPACER - control bracket mount:ng .................................. 1.
' {!ﬁ' a !
Printed in U.S.A. - December 1983




-

20 ‘ . CASE MODEL 108, 110 AND 118 COMPACT TRACTORS 21 -
‘ g ! : b .
. - ! . | ENGINE MOUNTS - o
) . '_IOBX— use S/N 8777057 and after ' -, ' E '
| ’ . mo~aAr . - _ ’
| ~ REF. ' PART NO. 'DESCRIPTION - -~ - i 7 REQ'D
- ' ' 1 €T 25488 MOUNT-engine - ......... .. oo 4 ’
’ f’ "2 113, 110 BOLT-5/16"-18x2-1/4" hex.......... . \/ e e 4
, - 3 131- 176 NUT-5/16" lock........ N B )
g 4. C 25471  STRAP:stabilizer, engine ...................... e -4
/ 5 C 25472 SPACER-enginestrap....... e e e 2 :
g 6 13- . 103 BOLT-5/18"-18% 1" ........o........... e e 2
. 7 195- 525  WASHER - spacer..... .., e B IR 4 A
/ﬁ [ 4 . i - -
/ ’ ¢
/ s
/ ’ :
./ d a .
t ! . ) ’
7 ' . :
) ENGINE MOUNTING PLATE (108, 118)°
108 ~ use hefore $/N 9777057 ' g '
: 118 —all ' \ o ' ,
' X . . I
1 C 18012 PLATE - engime mtg. -, . . . ., e e e e e e e e e e e et 1
2 164- 543  SCREW - cap-hex socket head 5/16" x 1-1/2" NC .................. ... 4
N 3 C 16752  WASHER-flat5/16" ... ... .. ... ... ... i, 2
" 4 192- 20 LOCKWASHER -B/16" .. .. ... ... i .iieeeiiiiiineann. .. 4
(&) . B 129- 102 NUT-5/18"NCheX. . ... ie it iie i e .4 -
" _ 6 C 19073 MOUNT -flexbolt....... ... i 4 ,
: ’ ] 7 13- ‘3 BOLT-1/4"xB/A"NCheX .......oioisennaiae .. 4
T ® 8  '13t- 1180 LOCKNUT-1/4"NChex....... e R 4
’ 9 _C 21517 WASHER -damper,rubber. . ... 2 ... .l vl 2 .
10 192- 19 LOCKWASHER-1/4" ... ... S PP 4
117 185- 520 . WASHER - 5/T6% . ... oo 2
12 195- 102  WASHER-5/16" ........ e e ke e e e 8
&
s . , : )
* \ ’
‘ : @ A 1
L - - ..
) .. Printedin US.A. : ' o L December 1983




fr
) HOOD, FRAME AND GRILLE ' o, .
f o , - . P . .
F}EF PARTNO. - DESCRIPTION . . REQD
. 1. C 18479 FRAME-main, 118.....0, ... .c.. . cve o e 1
1 C 25590 . KIT - frame, main, 108 (used S/N 9684071 and after) also Use C25259 kit
A ' before S/NO780351.................... .. .. et C 1
. 1 C 18020 - FRAME - main, 108 {used prior to'S/N Q68407 . - oo v . 1.
1 c 25465  FRAME - main, 110(shown)......................... ............ S Lo
108 14001677 2 C 26193" HOODANDGRILLE...... '~ 000" 7"/ 1 i e St
110 - 14002576 3 c 18864 COVER-PTO...cviiuiuiiiiiainiinsina T 1
T L118-ALL .4, C 26268° HINGE-hood, LH. ........ .. .., , ... .. .. /s Ut
. 4 C 26267  HINGE - hood, R.H. 1
5 113 103 * BOLT-6/18"x 1" NChex .. ..........o. o oL 0 -
] 192. . 20 LOCKWASHER -5/16", ... ., ... . T e e e e + 2
7 129 102 NUT-5116"NChex " " 2
8 113 207 - BOLT-3/Bx1"NChex...... .. .. .. [l i cwcseeesreeeee 4
N 9 192- 21  LOCKWASHER - 3/8" . .... .. e e e 8
100129 103 NUT-3/8"NChex ............. ... ... 7w 6
. 11 NSS " LINER- dashpanel{useC1B153]..“’...........» ..... [P 1
' 12 C . 19069  LANYARD-hood. ... .\%oco il el T 1
13 113 4  BOLT-1/4x1"NChex............. P LM
14 192 19 LOCKWASHER-1/4" ..., .. .. .. . . " . .. . .. ...~ LU 1 -
- 15 + 129 101 NUT-1/4"NChex . ..o o i ) 1
16 C ° 17038 BUMPER - rubber, MOOd o 2
7 17 ¢ 19117 "TRAY -center, 108 .. .......... ... ... ... ... B e 1.
17 ¢ 19112 TRAY -center, 118 . .. ... ....... .. ... .. S e o
18 187 1036 SCREW- 1/4 x 1/2" self tappf'ng ..... [ 4
19 - ¢ o116 DRAWBAR .......0 ... . oo Ry
] 20 © NSS - WEIGHT BOX [optional, order as G14 machrnery item| ... L., 1
21 113 206 BOLT-3/8x3/4"NChex......o........oo. oo oo. .0 4
22 353 406 PLUG. hoie ................ 1
23 182- 516" SCREW - No. 10- 24 x 1/2" panhead, black . ......... ... ... ... . ..., -1
24 131- 87 NUT-No.10-24,lock, hex. ......... ... .. .. ... ...~ 1
25 C -27220 SHIM - rear axle (*"U" bolt side) oL UAR
* Also Use czazev*and C26268 . -
- Before S/N: ' )
s 108 - 14001677, ,
110 - 14002576
118-ALL - ¢ .
= )
| - . R
' . : _ - . ‘ Lo © Printed in US.A, ' December 1983
PN . ' R . ) : - \ . A
. . - - . . . ) ._.%.\

CASE MODEL 108 AND 118 COMPACT TRACTOR® * ., 23




. . . 3 ' . . K ,
! ‘ : P SO
s ' . -\_.‘- -
. _ . CASE MODEL 108, 110 AND 118 COMPACT TRACTORS - . 25,
‘.I’J . ’ ’ . ’ » ’ ' ‘ i ' - I ‘ ’ . - l 1
o ' . -SEAT AND FENDERS . . | :
‘ REF. PARTNG.s ' - . DESCRIPTION , ‘ . REQ'D
i C 26214  SEATASSEMBLY........... U e e Lo
: 2 C - 15610 ° MOUNT -seat, rubber. .. ............ e e 4
! 3 113- 122 BOLT-5/16"x 1-1/2"NChex ....0 .. oo vuunoaen ol e, 4
4 G 14634 BUMPER - seat, rubber . . . . . R A e 2
5.. .C  ,19118  BRACKET *hinge ... .. ST, R L J
- 6 13- 102 BOLT-5/16" x 34" NChex. o ... .. AU e .4
7 192- 20, LOCKWASHER -5/16" ............... 0 .:.... i, 4
N 8 129- 102" NUT-5/16"NChex ....... SRR RSP T2
) 9 c 18702 FENDERANDSUPPORT..................... T 1
—— ~ ’. - -
- - — 1 -
! ‘-/ o 3 ‘ @
i
! b
', -.s's
- !
’b-l 1 o
- ¢
’ . . ' ¥ ! = .
i . et Printed in U.S.A, ) . December 1983
\“‘---*“""'; :’.M-::;r\"—"‘““-""; . T ’ - . - k : , ’ . ' ’ F -'r ) ’ ..r ".Asr:"" ..




T T r ’ e Ty ..
- * =50 = u ) o
’ ) * i . g I ) Fuw
2 % | : . Lo . - . : Lo L
» . ' i . . . CASE MODEL 108, 110 AND 118 COMPACT TRACTORS =~ = - @ 27 N
. - o o, . : T :“'\ , ) . . ' . - - ) . .
,_ ; , ' ; - STEERING GEAR e , ’
REF. PARTNO. - DESCRIPTION N %+ . REQD.
A | C 16945 CAP-steering ... ...y ou i 1 ,
' 2 0131 1113 NUT-jam 5/8" NChex . ... ... T S o .
3 C . 18015" WHEEL -steering. .:....... .. A, T e Lo
‘ 3 C . 26325"" WHEEL - steering, shown ........ M ?’1\.; .......... 1
- ) 4 c 15096 BUSHING“-ﬂangEdnylon.. ....... % ........... 2 v )
3 5. C -15097%  SHAFT -steering. ... ................ B SN 1 :
, _ B s 26328 SHAFT - stee,rmg, shown ............................................. 1
o6« 126 16 KEY -Wooditff 3/16" x 3/4” .. ... .. . . . . . 1 .
7 C 16245  BRACKET -steering, 118 . o .. .o iue oo s e o U 1
B 111 . 202 BOLT-5/16" x 3/4" NC, round head square neck ZP A SO 2
g 192 20 LOCKWASHER -5/16” ZP . . ..ttt it e oo e 4 =
10 129- 102 NUT-5/18"NChex, ZP. .8 ... .ot 2
11 195 2080  WASHER - 5/8“p|a.n“'ﬁzp.,..............‘ .................... LA
. 12 C' ' 15104  GEAR - steering (use before S/N 14007688 {108), 14002587 (110) all 118) . 1 .'
: 12 26039 GEAR - steering {use S/N 14001688 (108), 14002587 (110) and after) TN 1 -7
' 13 C 15106  PIVOT- STEEFING OEEN .. v vt it i e e [P 1 -
14 219 17 FITTING-lube - ......... R e 1 |
. 15 1% 103 BOLT-5/16” x 1” NC hex, ZP e 2-
, 16 196-" 521 "WASHER -5/16"plain, ZP. .. .. ........ 0. ... 0.u... P UAR
17 C 19641  BUTTON - ‘friction may.......... et e e ety 1
18 c 17106 BRACKET steerlng,'lDB...,...........}.......J. ............ 1
19 c 14201 WASHER -shim ., ..o et e e 1 i
‘20 C . 12975, WASHER -85/8" ... ...ttt e o2 '
21°C 418017 CLIP-tinnérman...............oourr . R T C2
22 195. 541  WASHER -5/8". .. .. ] . DT P ... UuaR - -
Use before S/N: 23 - 0138 143 PIN -roll /47 x 214" .. e P -1
1408 — 14001842
10 - 1?002788 . !
= 118 —-all” . . . ) A . -
* Use before S/N: **Use S/N and after: - ' v
. 108 — 14001842 - 108 — 14001842 L ) T o
‘ 110— 14002788 110 — 14002788 » 4 - . ‘ : -
118'— all . o L N A ’
. ; , ) d“-%; ) \ .
- N -‘:. . - a ? . ﬁ' ) R
@ -4 ': : Pt B
v "- . i 1 =% )
. /\_.\ s . o % ,
o . ) i
20
- ‘4
- JJ ; / >
A - 5.
i “ e
; Printed in U.S.A. _ : ’ ' - . " o December 1983 .
. \\ ' ‘




r N - ) n . “F’
- ' ' ' ? ‘: : ' N r’
- CASE MODEL 108, 110 AND 118 COMPACT TRACTORS ‘ 229
, i - 'FRONT AXLE - \
- . ‘ Use before S/N 14001834 (108) — S/N 14002784 {110) — All {118) ,
... . 'REF. PARTNO. - . " DESCRIPTION . e REQ'D. g
1. c 18066  AXLE-front. ... .. ... e 1 ;
2 C . 16946™" SPINDLE-righthand... . ............. e U 1
2., cC 26035" SPINDLE-R.H........................... I P 1 -
3 LG 28034 SPINDLE - LMoo i e 1
3¢ C 16724™% SPINDLE -lefthand. ... ..., 0. . ool o, ™
4 -138- 2040 PIN - spirdl L.H. spindle 3/16™ % 1-94" . .. ... ... .0 . . . ... ... 1 ~
' ] C 11906  WASHER - thrust 13/16" . . .. ......... N A 3 h
6 219- 404 FITTING -lube. . ... . e e 3 .
- - 7 C 13106 COVER-lube fitting ... 00% ..., i e e s .3
. 8 -~C  12975° WASHER -spindle............ .. e e . 2
9 A 30881 . WASHER - wheci%pacer ... ......... e e UAR . -
10 132 311 PIN-cottes 5/327 x 1-1/4” . 7. s 2 .
' 1 c 18067"" ROD-tieand drag Hnk ., o oo v s e e e ee e a s A feea .. 2
[ . 11 C . 260517" ROD-tieanddrag...... e e Tl L 2
: o & 12 C  15N3"" BALLJOINT - RH.thread . ..ottt tie e ie e e e e e 2
i & - 13 C 16068*F BALL JOINT:LH.thread .. ... ... ... P 2
' ’ 14 192 23 - .LOCKWASHER-1/2"2P...... e e e 4
W @ 15 - 120 165 NUT-1/2"NER6X ..o ooeon et SR 5
T : - 16 129- | .376 . ;NUT- 172" NC hex, L.H. thread . . . . . ... AP I e 2
- S e v .t T 17 ¢ 16948™* |ARM - upper spindle. . . . . e el P S 1
USE BEFORE S/ 19001503 (1087 17 C 260377 ARM-upperspindle .. ...............0ciiiieee R 1 )
’ . - USE BEFORE-$/N 14002587 (110) . , ., 18 c 18626  PIN-axlepivot .. ... .. A 1
- W ~ 19 | 131 1331 NUT-jam 3/4" NC hex. . . . . . S o S 1
' ' - ' 20 T 33668  KEY - 1/4" x 147" x 17 e 17,
21 1922 .- 20 LOCKWASHER - 5/16" . ... i e e e e 1
: 22 113 103 /BOLT -5/16" X 1" NCREX .o vv ettt e et e e i T 1 o
: 23. 138 2040 TPIN- gl /87 X 10/27. 0 L. R [ -
, 24 129, 163 NUT-lock 3/8"-24hex.................. T 2
25 120 289 NUT-lock 3/8”-24 L.F.thread....... ... .. 00 ... o ... 2 i
6 ' C 26332 BALLJOINT- R.H, thread ... . ... T 2
27 €~ 26333" BALLJOINT-LH. thread ... .0Wi oe oo o L 2 . )
28 C © 14768  SPACER -steeringgear & arm' ... ... .. ... ...... e e e 2
29 13- 7 233 BOLT-3/8"x 1-3/4" . ... ..o, . 1
30 1310 1181 NUT - Hock 3/8" - 16 .. oot vttt e e a4
a1 13- 209  BOLT-3/8"«x 1y2 g iia g TR 3
*use S/N 14001688 {108} — S/N 14002587 {110) and after ’ , ’
**use before S/N 14001688 {108) — S/N 14002587 {110) ‘
. FRONT AND REAR WHEELS
, . , v
1 C " 24429  WHEEL - front (incliding bearings) .t v v et v vent i e 2
2. 12110 BEARING - sealed P A e tee. 2 >
4 219 10 FITTING-lube........, Tl e 3
5 c 26021 CAP-hub................. e e Ce e 2 .
6 C " 24431  WHEEL -rear, 108........ e e e e 2 o
- 6 C ° 16093 WHEEL-rear, 118..... ... ... .. .... e P IP PP ° 2 E
7 126 19 KEY - Woodruff, 108 .. .. .. ... i e 2 .
7 126 21 KEY -Woodruff, 1/4x 7/8", 118+ ... 1. .o oo e 2.
'8 . 195 2021  WASHER-11/32x 1-1/8", 108 .. .. vl e w2 :
8 1856- 2175 WASHER-3/8", 118 . . ...ttt it et e 2,
g 192 20  LOCKWASHER - 5/16” ZP, 108. .. .. S 2
, 9 192 21 LOCKWASHER,3/8, 118 ..... ... ......0....0.......0...... 2°
10 113 103 BOLT-5/16"x 1" NChex, ZP, 108 . . . ... .o viieenn... PP w2
{10 113-. 207  BOLT-3/8x1"NChex, 118, . .o oiee ... P 2
) : T 1957 545  WASHER-3/47... . ...C............ e e 20
AT e T - " L1 7 C7 13716 WASHER- 1" 10gauge, 118 .. ... ... e 2.
: “#2 ., A, 30881  WASHER, spacer.. .. .. e e e e UAR -
o : C -2 ¢ 10292 ° WASHER - 1" 18gauge, 118 . . .l ..o i e 2
3 o . 'r] t o v . ' ‘
’ : : /’ - N . F'rintqd in U.S.A, - December: 1983
3 1 / . . . _ N . N B e
. ) . /// ' ) . ’ > )




" !
CASE MODEL 108, 110 AND 118 COMPAGT TRACTORS L
b FRONT AXLE .
Use S/N 14001834 (108) ~ S/N 14002784 (110) and after .
REF.  PART NO. DESCRIPTION
1. C 16066  AXLE-front.......... e
2 e 26371 SPINDLE - RH. {shown} . ... ... o i it
3 c 26034 SPINDLE - L.He.so.... i, P
4 138- 2033 PIN-spirol 14" x V-3/8". ... .. .. .
5 c 11906 WASHER - thrust-13/T6! . .. ..o e e e e e
6 218 404 FITTING-lube ..o oo
7 c 13106 - COVER -lube fitting. .. .4 . ......... ... ... F
8 C 12975  WASHER -spindle................ .. T
A 30881 ' WASHER - wheel spacer. ... . ...... G e O
132- 3M - PINw-cottef 5/32" x 1-1/4“ _ .. .. ..
(o4 260581 ROD - tie and‘drag Nk e
Cc 26370  ARM"-‘upper spindle ... ... .. / .....................................
C 18626 ' PIN - axlepivat .~ ...0 . .......... J T T
131 1331, NUT-lock 347 N.CLReX oot et e
129 163 NUT-lock 3/8-24hex. .........o.o\. ... . e PP
129 289 ' NUT -lock 3/8”-24 Mex LH. thread . ..... ..o .
c 26332 . BALLJOINT - RiH.thread .. .......o0eyie i,
c 26333  BALLJOINT-LH.thread ..... .. ...ouveeneean e
C 14768  SPACER-steeringgearand arm. . .....0 ..o oiuiinnann
113- 233 BOLT -3/8" x 1-3/4" .
131 1181 NUT-lock.3/8" - 16 .0 ot o
22 T13- 209 BOLT.-3/8" x 1-1/2" . e e
>(3 { )
’ ;
— _ i
f' g n
LI § - .-
' o ‘ - “
Printed in US.A.  °, s - -

298
REQD

1 .

y

1

2

3

3r

- 3,

2

UAR ™

2

2 .

1

1

1

2

2

2,

2

2

1

4»

3

-]

' ¢

December 1983



" 32

REF.

. .
QOO ORWN =

WMDY MR B BRI B AN 2 = s s s s L
S OO OSNONREWN 2O O N® R WN—

OO ~N®HOD WM -

10
3
12
13.
14
15
16°

.17

18

Printed in U.S.A.

PART NO.
C 19071
T 25070
118 233
c 17213
C ' 23535
C 19066
NSS
126- " 13
113 103
C 10035
€ . 19034’
192-° 20
129 102
.132- 46
C . .15677 "
NSS, :
- 18634 -
195. 525
192- 21
129- 103
A 27801
C " - 20028
195 533
C 17164
C 18033
113 102
195- 621
178- 858
132. 310
129 122
C 21559
C 21560
h S
C 25249
C 18681
C 26043
C 26041
‘C '19866
C 18695
31 176
113" 102
C 19103
131- 176
C 15156 -
195- 521
132- 26
C 15498
C 15409
195- 541
132- 310
138 92
1792 20
129. 102
L 32763

! CASE MODEL 108, 110 AND 118 COMPACT TRACTORS

Tk

BELTS, PULLEYS AND IDLERS - 108
- USED PRIOR TO S/N 9684071

DESCRIPTION °
PULLEY -engine
KEY -

BOLT - 3/8" %1 -3/ o NC hex ZP
‘PULLEY - idler

:PULLEY Mler .. ........... B T e

KEEPEH belt R.H. redr.. . ....... e
NUT-B/16“NChex ZP "% . ..o\ nn ... e e .
PIN - cotter 1/8" x 3/4" ... .. i, e
SPRING - clutch ... .. e e e e et i e e e
ROD - clutch (order itemns 30731 and 32 priar to S/N 9683332] c e
-BELT -tractiondrive - . .. ... i e i e
WASHER - 3/8" plain ZP ."...'.......... e e e e
LOCKWASHER-3/8"ZP .. ... .. e e e e e e e e e
NUT-3/8"NChex 2P . ... .. e

LOCKWASHER - 5/16" zP "

SLEEVE - bearing

BRAKE ASSEMBLY-- 108, 110

' PEDAL ASSEMBLY -pr/ai:;‘(gsed S/N 9684071 to 9777527 (108},

* 9778175 {110)) (als6 use C25259 kit before S/N 9760351) .. ..
PEDAL ASSEMBLY - brake (used prior-to S/N 9684071) .. . .. .. ..
PEDAL - brake {se S/N 9777627 (108), ‘9778175 {110} and after} . .. .

" ROD - brake (use $/N 9777527 (108),,9778175 (110) and after) - . ... .
ROD - brake {use before S/N 9777527 (108), 9778175 (110}. . ... .. _

LATCH - BIake « .o+ cvevettee et
LOCKNUT:- 6/16”" NChex ZP. ... .......ooiiitiiiin e

BOLT eye {on brake actuatlng arm on transaxlel e

NUT-5/16"lock NChex 28 . . .. ... .0 .. ...... A
BRACKET -saddle. . . ... ...... - .. e e e e e e

PAD - footrest LH. long . ... . . . e P
WASHER -5/8"plain. ... .......... P, [
PIN -cotter 1/8" x 1. ... ... ., B e L.

PIN-roll 3/16" x3/4 . .. ... ...... _J ................ .

.

PIVOT PLATE -idlerpulley ............ e e e
WASHER -1/2" . ......... e e
KEEPER - beltidlerpulley. . ... .. .o e
KEEPER - belt engme pulley . .. ... .. . .. it e e
BOLT - 5/16" x 3/4"-NC hex zP {attaches front kqepers) .........
WASHER -5/16" plain.ZP. . . .. .. e . we el g
SETSCREW -5/16""x 3/8” . ... ........ e e e e .
PIN-cotter 1/8x1"5 . . ..o v i v s e e e e e
NUT-B/16" NFhex ..o .00 o i d i, .

3

1

=
=
Q
O

Lo

P eghow e e .

, c ’
_— oo s TR =R

e S )

_imm.u'...u._._‘.'_.mm_._.m_;_;_;

3

ot
L

o
P

Decembér 1983




C, - CASE MODEL 108, 110 AND 118 COMPACT TRACTORS . o 33
. - R BELTS, PULLEYS AND IDLERS — 108, 110
- ' . - " "USED S/N 9684071 AND AFTER -
. A |
REF.NO PARTNO. o DESCRIPTION C e " REQ'D
1 _"' C 18634  BELT-tractiondrive . .. . ..o\ .. e
2 - C 25250 ERACKET - clutch/dler {use C25259 kit before S/N 9780351) .. .. ... ... 1
3 .C 20053 BUSHING -nylon ... ........ e 2
4 T 195. 104 WASHER - 3/8" . .. . e e
5 132. 310 PIN-cotter 1/8x 1", . . ... o e 1
6 c 17213 PULLEY - clutch idier (used befara S/N 9760351) . s e, 1.
6 C 23458 PULLEY - clutch'idler {used $/N 9760351 and after) ..o 1
7 182- 581 BOLT -3/8x1-3/4"NChex ......... ... ... . . . . . . .. . . . . 1
8 192- 21 LOCKWASHER - 3/8™ ... .. e i 1.
.9 129- 103 NUT-3/8" NChex' . ... ... ... ...~ .. 2
10 c 21631 KEEPER - bett (used befare SIN 9760351> ....................... 2
‘1D1 cC \21632 ROOD - clutch (used before S/N 9760354) . ... ..... . e . 1
11 C 25283 ,,ROD clutch {used S/N 9760351 and after} shown ..., . ... o 1
- 12, 195- 518 " WASHER - 1/4" ... ..., P e 4
13 © 1320 330.,  PIN-cotter3/32x1/2° . ... .. .. e 2-
14 R 15380 SPRING - return, clutch. & brake, . ... .. .0 oo 1
15 C ,23535 PULLEY -icler . ... ........ [P . 1
- 16 C 17622 « SPACER-pulley ... . ....... ... ... .. ... R S 1
17 13- 257 BOLT-3/8 % 21/2°NCheX_ . oo e oo PN
18 131 1181+ NUT-lock 3/8" NChex . ... ..o\, A e T
19 C 18966 PULLEY -idler, rear adjust ., ..[ ... .. ... e S vl
20 111- _ 330 BOLT - 3/8 x 1-3/4* round-head 5q. neck .. ... ..,.. . 1
. 21 192- 21 LOCKWASHER - 3/8" . . .. 1
. 22 C 19034 , KEEPER -belt,rear RH. ... oo o .. el A
23 C . 19035 KEERER ,belt, rear L.H, .............. .. ... .. 00 1
24 113 103 BOLT - 5/16x1NChex..‘......_.‘..........._......_...-.. 2
25 195- 52t " WASHER -5/16". . .. . S N ?
26 92 20 LOCKWASHER -5/16" ... ... .. ... ............ e 2,
27 128- 102 NUT - 5/16” NC hex. . . . . e e e e I 4
28 NSS * SUPPQORT -guide, belt {ust C25113) . .. .. P e D
29 NSS. GUIDE -'belt {use C251T3) . . . .ot oo e -2
30 131 176 NUT -dock B/16™ .. . oo T 2
31 113- 118 -BOLT-5/16x5/8"NChex........ e ) 2
32 195. - 103 WASHER -B/16" " . .. 2
33 C 18071 . . PULLEY -engine....... e e, [P 1
34 T 25070 KEY - 1/4x2"square. .. ... ..., ... I 1
35 178 858 SETSCREW -5/16 x 3/8" NC _. ... ... . T 2
. S 36 C 19066 PULLEY - transaxle .. ... ... .. U e 1
) o - , _ 37 83- 46 SETSCREW - 1/8 %.3/8"NC .. ... e e 1
: : . - . e X S ‘38 126- 13 KEY - woodruff 3/16 x 5/8“ , , . . . e e 1-
EARLY PRODUCTION ', é% . 39 C 25113 GUIDE -belt.......... O oA
. L ' ’ . - . . ; T >, ap 114- 308 BOLT - 7/16 x 3/4" NF hex engine crankshaft e e 1
. ; )4 41 195-  B29 - WASHER-7/16"....... ... .... .. ... ST -1
b B ’ . ) ‘ T ' C 25289 KIT - traction drive (includes items 2, 3, 8, 11, C21627 arm :
: ' : , . and C21625 basel......1......... .. .. U T T
|
= " . .
u ® = - L - . -
o , ) - ) ’
’ " N - ‘ - w .
. - ‘/i , - . : . ' ’ o . Printed in U.S.A. T ) " i o December 1983
,"f‘ ' ‘. .‘ - b - ’ ) ¢ i l * : /- - ) ’




P

]

-

LWL P, WK =

REF.

I

+

DO@~NET DW=

19

- 20

21
22
23
24

-
o

11,
12
13
14
15
16
17
18

19 -
- 20

v

F U QT (Y
CO~ M N =

27

22 .

PART NO.
C 15511
C 18458
- C 16739
13- 219
C. . 17164
195- .104
131- 1181
c  .17213
c 17204
195- 525
c 13012
c°~ 17207
C 17203
C 15178
C 15545
C 17868
13-+ 102
. C 16752
192 20
129- 102
178 858
c 19072
c 15156
T 25070
C . 15106
126- 16
178 858
©C 15127
13 102
192- 20 -
129. 102
c 19107
L 32763
132- 26
131- 176
132 310
c 17211 -
C 15156
138 92
C 17410
C - 18695.
131- 176 -
195 521,
C 15498
c 15499
195 541

Printed in U.S.A.

" CASE MODEL 108, 110 AND 118 COMPACT TRACTORS 35

' y
i

BELTS, PULLEYS AND IDLERS - 118

T

PULLEY - transmission : R

BELT -drive. .. ..q . .- . .

.........................................

"KEEPER -belt ... ... .. ... PR, T ..
WASHER - 3/8". . . .. e A RO T
LOCKNUT - 3/8" NChex « ., .... e ST
PULLEY -idler .. ......... e IV [T
BUSHING -idler pulley. ... ...."" ‘

WASHER-3/8". . .......... B
PULLEY -udler, flat . .. .uovon oo P
ARM -clutchidler .. ....... e
BEARING - slegve .

SPRING -idler. . ..ot e e o, PP o
BRACKET -$pring, idler. . . ... ...
KEEPER - belt ......... e .
BOLT - 5/16” x 3/4" NC hex" . . . . e L e
WASHER - 5/16". . .- ' ' ' ' o

LOCKWASHER - 5/16"

£

BRAKE ASSEMBLY - 118

DRUM -brake, ., ........ . 2 '
KEY - Woodruff #9 :
SETSCREW - 5/16) x 3/8" NC Hex S0CKET v v o vt e v ee vee e e e
- BAND - brake assembly . '

....................................

CNUT <B/16" MChHex .. ..o van .. R T
ROD - Brake . . oot e e e e e
SPRING -brake FetUrm . . oo vt et e e e e e et e e I '
PIN - cotter 3/32" x3/4" . ... ........ [ e e e

CLOCKNUT =56 " NChEX © oo o o o v et eee e e e, .
PIN - cotter 1/8” x 1" ....... PP S S
PEDAL ASSEMBLY -brake .. ..........ciiiiniienninennenn.. -
BRACKET -saddle . .. ... ..ttt s e e e e
PIN-toll ........ e e e e . L.
LOCK -clutch and.brake. . J .. ... ............ e
LATCH -brake <. . . ... . s i, e e e .

WASHER - 5/16" .. .. . . . ", :
PAD - footrest R.H.short . .. -, ... ..... e R
PAD - footrest L.H. fong . ... ... ...... e e e i e e
WASHER - B/8" . . . e e e u

}-_l_hM_\_l_l-—iM_.\M——l.-\—l—Am'md)-—hl\J—l_l

December 1983

» o

DESCRIPTION ' o : : REQ'D,

R = T O S 7 Y



¢
CASE MODEL 108, 110 AND 118 COMPACT TRACTORS , " 37
0 ? -EK‘
— . : - . . Lo ) " R
. C19168 TRANSMISSION AND FINAL DRIVE — 108, 110
REF. .PART NO. , DESCRIPTION  ~ . - . K ' REQD.
1 C 19297 CASE ASSEMBLY -transaxle ... ..., \i'iieuvnnnn e " 1 7
~2- 7 A 30586 "BEARING -needle.. ... ... i o 1
-3 C. 19299 BEARING -bronze. . .. ......... 0. . ''.'... P e e e e 2
4 C 19301 BEARING -bronze, . .. ..., . .............. e JR 1
. 5 C 19302  PLATE ASSEMBLY -centeri ... ........ovvnnnn e 1
- 6 C - 19300 BEARING -branze, . .\ . . e i L
7 C 19303 BEARING -bronze. . ....0c . i it 1
8 ¢ 19304 COVER ASSEMBLY - transaxle {includes #3 8.9). . .. .. o0 oo 1
9 € 19305 BEARING -needle. . ... ... e e 1.
c 19306 . GEAR ASSEMBLY -differential. .. ... .......00uununeeenn o ¥ 1.
11 C 21576 BEARING -bronze.” . .. ... ... . ... .. .. . . ... ... e "2
12 C ' 19308 AXLE-lefthand,short ........ .. S P
.13 .C 19307 . AXLE- right hand, long . . ... e e e e 1
14 G2 19308 GEAR-bevel. .. ... ... ..o 2
18 C 19310 PINION -bével. . ... .. P A 2
16 o 19311 PIN-drive .. ..., R PR 1
17 €, 19312  WASHER - thrust.,..... e e e et 1-
18 C 11206  WASHER - thrust, .. ... .. . e e e e i 3
19 A 27521 . RING-snap . ... .. . e AU 2
20 - 138 97  PIN-roll ... P 1
21 C 19316 SLEEV.E ASSEMBLY - counershaft . . . . . .. S e e A
22 c 19316 BEARING -bronze . ...... . ... ... o i 1
23 c 19317 SHAFT -idlerv. voet o v e, R 1
26 C 11167  FORK-shift- ... .. ..... R e 1
27 C:- 19319 ROD-shift ..........cuusnnnnn.. S DU
23 cC T1166.  SPRING  ».. ' ... . i, P ,1£
29 211- 6 BALL-steel ~ ... ... L e S 1
30 A UN538 RING-smap ..., i . 1
31. c 19320 ROD ASSEMBLY -shift 2nd & 3rdh. . .. ........................ ce o1y
c  1e7 FORK-shift....................... ... .. Pt 1
C . 11166 SPRING. . 1,
211- B BALL -steel . ... o e 1 !
A 11538 RING-smap .............. e e 1
32 c 19321 ROD - shift....... e 1
34 C'  15780. HOUSING - shift lever . ... ... P L B
35 c 11163  KEEPER -shiftlever  ,.................. e e e 1
38" C ., 18675  LEVER - shift e 1
37 A 32181 RING-smap ............. e, e e e 1
38 36012 RING-gquad ................. e e s T
39 c 19324  PIN-drive ...,... e S 1
40 211- 1 PLUG-1/8"pipe. ... o e I I
41 C 18327  HOUSING ASSEMBLY - axle'(also includes ‘C24595 seal) . .......... L .
C ' 19328 BEARING-needle. . ........................ et 1
42 c 19326 HOUSING ASSEMBLY - axle {also includes C24595 seal) . . .<r........ .. 1
© 43 ¢ 18328 "BEARING - needle. ... ... e e e 1 _
44 C 1191 - GEAR-(16teeth) ... ... e 1 .
45 c 19329°  GEAR-bevel (33teeth) .. ... ... ... 0. 1
46 -C 19330 SHAFT :shifter &brake .. ... ......000oovnnnoe. ... [, . e
47 C " 19331 GEAR-shifting (2nd & 3rd). ... . ... .. .uo.'so ... . e 1
48 C 19332 -GEAR -shifting (st &ireverse). .. ... .. ........." " ... .
49 c 19333 ° GEAR-spur, {12teeth) . .......... ... ... ... . ... i
50 c 19334 GEAR - countershaft drive {39 teeth) . .. .. ..., e e . 1
51, C 19335 - GEAR"™ countershaft (34 teeth} . ................ [ U 1
Y 1 \
Printed in U.S.A. " ' , IR - December 1983

—




[ L E * ' .
* . " - R ‘

- s e e T P
. L . . 3

' . "CASEMODEL 108,110 ANG 118 COMPACT TRACTORS -~ . 39

. .
' ! . - - "
- . . . A . LN .
o B - v ’ ' ' . ' . v -r, - . ' S \". v
. . . . . . K . .
. . . ., - -
* il - - i - . -
. .. %
. S . - — "

.. C19168 TRANSMISSION AND FINAL DRIVE — 108,110 o
s B ' ‘

[l
.

N LT e “AEF. 'PARTNO. S DESCRiIPTION ' . LTt '—BEQ'D._‘.-'
S . 8x T 19338 GEAR ““countershaft (25 teeth) . . .., o . o
" . © ¢ 19337 . - : ' i
. g.s @ : ‘ : ] ’ ¢ P
i
L@
Q »
)
(86)

-

............................................

19339 * SHAFT - reverse idler . . =i, ‘

. < t 53 KEY - countershaft ., ..
” ) o - 19340 . “SpAGER e ! idler.‘ T .‘ .............................
&7

54+ 19338 - IDLER"reverse . ... .. . ‘ "
3 . : B
Q L
C . ’ @ . 58
e (7 Coo “B9 -

-“ . GU

19341 STOP-shifter . . ... oo bs e g oo Vo

19342  GASKET" chse & cover. . . . . A T
.+ 15794, GASKET - shift lever housing... . . . . Ty

o
~

19343 -BEARING-ball ............ A
19344 - BEARING - thrust .. ..., i0... ... .. FUO IO Tl
19345 < WASHER - thrust. . . ... ......... e S

COETOOCOO00000D

63
84 - . s ,
' .65 . '19346  WASHER - thrust. " . ... ... e J ,o o
. . 66 19347 RING "snap .. .ovoye e
67 - 53650  PIN.dowel ... ..~. . ... . ... a0l R T .
. 68 19348-. SEAL -oil . .. .. e, e R e
Y 69, , 10480  SEAL - oil e B 2 P
70 19389 SEAL-oil :... " il ceat
" 71 ~83- .. 420 - SCREWsocket head cap, 1/4" x 1-1/8" . . . . i, 1
i 72 83- 412 - SCREW -socket head cap 1/4" x 3/4"" . ... ... . v i unn. ., e e
JA T 82~ 7 . B, LOCKWASHER-5/16" ... ... . ....0........... e g
., 76 c 19360  SHAFT-input .~ ........ N e e
.77, ©:C. 19351 PINION <input  ......... PR Fee e R
78° G. 46176 RING-retaining ...... e LN
79 .. ¢C 19353 , PAD-brake ....... SR e e e e e
.80 C 119354, PLATE-brakepad ........couvuuienoineninnnnnnn.. S
81 C 19355 HOLDER-brakepad ..... g A
82 C 19356 : LEVER - brake ... ... e A
- 83 C 19357 WASHER -flat .................... e e
. : 84 C . 19358 LOCKNUT..w:............ e e
’, N 85 113 . 17, . SCREW -hex head gap 1/4” x1-1/4" .. .../ ... . ¢, ... P
86 C 19359 DISK - brake. ... o -

..............................................

v BT 128 T 13 KEY -WoodrufF #61+. .. L it vt v e P e

88 . C 15133 BOLT-"U"B/16"............ e PP ey

—— | 89 192, 20 LOCKWASHER - 5/16" {early production} ....... e e T
’ 90, 131 911 NUT-5/16" NC hex, lock .+ . %0 oo e N SN
91 . - 113 = 103 : : ' o

. 922 . 13 104

o 93 C . .15618

1
1
1
1
1
1
2
1
1
2
3
1
1
2
1
2
1
0
. , . 3
73, . 113 104  SCREW-hex-head /16" x 1" ... .. .% et oies e e er 8
8
1
1
1
2
1
1
1
1
1
2
1
i
1
6
2
2
2
1
94 C. ! 24595 2

- -
- ? 4
L ]
& -
[ o - -
- - p 7 -
. rEa:'; r e L]
© . . s
2 ° . 7 L
* v o~ . ; R
- @ 5
ks -
1
- - - h a
[ . ~ " - -
N L] LY
a s ,
» ' '-_’ ! . N .
X . - B I . - . .
- . . - -, , . . <X - .. R . N
' : Printed in U.S.A. : : . e i - * - December-1983
- . . : s O s Lo c-
oo ‘ . - N i . e _ S L R e . -
. . > - . f 4 - . .
f " s . T . . f . “
: \ ™ — . -~ . "
! - ‘ L .
i L o o T




I -]
. . [ - : , ) ¢ .
39A T - . : BN . - CASE MODEL 108, 110 AND 118 COMPACT TRACTORS ' - 398
C26110 TRANSMISSION AND FINAL DRIVE — 108, 110
'REF. PART NO. DESCRIPTION . REQ'D.
’ 1 C" 19297  CASE ASSEMBLY -transaxle ... ... 0.0 ... . . ... 1
T 27 A 30586 BEARING -needle. . ......... ... e A 1
. 3 ¢ 19299 BEARING -bronze. , , ... .............. / ................. P b
"4 c .19301 BEARING -bronze. . . ................ A e
’ . 5 C ° 19302 PLATEASSEMBLY -center. . ... .. .i...... ... o ... =20 1
6 c . 19300 BEARING - bronze.. .. ... .. . 1
' 7 C. 19303 BEARING -bronze: . ............ R T 1
8 c 19304 = COVER ASSEMBLY - transaxle (includes #3 & 9) .. . ... ... .. .. .. ... .. 1
9 C 19305 BEARING -needle.™. . ... oo 1
. 10 C | 28111 GEAR ASSEMBLY -differential )", . ..\~ . ...\t 1
. 11 C 21576 BEARING -bronze ........... B .2
12 c 19308 | AXLE-lefthand,short ................. .. . . ... ... .. - 1
, 13 C - 19307 AXLE-righthand, fong ..o S " 1
' 14 C - 19309 "~ GEAR -Pavel. ..o\ ot [ P -2
. 15 C 19310 PINION -bavel. .. .. ... o o 2
. 18 Cc 19311 PIN -drive ..o e 1
17 C 719312 | WASHER -thrust., 'L Lo e e e e 1
. 8. €. 11205 WASHER-thrust. ... ... ... 0 ... = T e 3
v A 27521 RING-snap o, ... Lo e .2
" 20 © 138 97  PIN-roll .o, T S N S 1
- 21- ¢ 26112 SLEEVE ASSEMBLY - countershaft . .. .% .. ... ........... 4 . " 1
- 22 C 19316 | BEARING -bronze .. ..... ... . . 'ui . i
23 C - 26113  SHAFT-idler ............ L. B 1
. 25 C- _11167 FORK.shift ... .. e T 1
g 26 C 19319 ROD-shift .. ... UL A 1
27% ¢ 11166  SPRING  ......... .....: e TR i
28 211- 5 BALL-steel .............. .. ... ... e . 1
i 29 A 11538 RING-snap  .,...... e e 1
; 30 C 19320  ROD ASSEMBLY -shift (2nd & 3rd). ... .. 7. ... ... S T . i
: C 11167 FORK -shift. ... . e, S 1.
' ! C 11166 - SPRING............. T O P 1
I 211, 5 BALL -steel . ... ... e R N P |
f : A 11538 RING-snap .. ........c... ... .. L e
- ) 31 C 19321 JROD:shift. ... ..l oo 1
) 32 ~C - 15780  HOQUSING -shift lever .. ...... AN e e e 1
" 33 .¢ 11163 KEEPER -shiftlever ... ... ..o, 1
: I 18675 . - LEVER.-shift .. - 1
35 A 32181 RING-snap .. ... ........._. e 1.
36 3B072  RING-quad  “ . ... ...t e 1
37 C . 19324 PIN-drive ...... S 1
38 200- 11 PLUG- /8 DIPE. - o et e e 1
39 C 19327  HOUSING ASSEMBLY - axle {also includes C24595 sealt . ..... . %. . .. .. 1
: C 19328 BEARING -needlew. . . ... .. ... 0. e . e e e e et 1
‘e 40 c 19326  HOUSING ASSEMBLY - axle (also includes C24595 seal) - .. ... .. ... .. 1
C M o c 18328 BEARING -needle. ... ...... B e e, 1
" . & 42 - C 26114 - GEAR-bevel (42teeth) [ ... : i v i e e e e, DA
<" 43 C. 19330 SHAFT -shifter & brake . .. ........ e e 1
i a4 C - 19331  GEAR- shifting (2nd & 3rd). . . ... . ... J o
* 45 C- 19332 - GEAR -shifting (Tst&vreverse), . . ..o e en e e e 1
46 € 26115  GEAR.spur{ilteeth) ........... | I R 1
47 C  .26116 ' GEAR-countershaftdrive (39 teeth) .. ... ........................ 1
. 48 c 26117  GEAR-countershaft (34 teeth} ... ... - ... ... .. ... . .. ... .. ... 1
. ' :
. _ .. g
. f S »
S ‘ Printed in U.S.A. Lo . December 1983




-

~ ., .
F
CASE MODEL 108, 110 AND 118 COMPACT TRACTORS " 39D
C26110 TRANSMISSION AND FINAL DRIVE — 108, 110 ,
REF.  PART NO. DESCRIPTION REQ'D.
49 C 26118 . GEAR-countershaft (25teeth) .. ... . ........ ... .. .. .. . . . . . .. 1
50 C 19338 . IDLER -reverse . ... ... .. ... .. . . .. . e e al
51 c 19339 SHAFT -veverseidler . . ... ... ... . 1
52 c 19340 “SPACER -reverseidler .. . ... ..ot 1
53 c 19341  STOP - shifter . . " . . S 1
54 ¢ C 19342 GASKET - case BCOVET. . . o oo u it e e e e 2
55 o 15794 GASKET - shift lever NOUSING. . oo v v v s e et e e 1
56 c 19343  BEARING-ball ...:..... e 1
‘67 . ¢ 19345 WASHER - thrlbt. . ..o e e et et s e e e e e e 3
58 C. 19312 WASHER -thrust. . oo vve oo i
59 C 19347 RING -snap . ... e e e 1
- 60 F 53650  PIN-dowel . .....0. . ... ... 2
61 jC 18348 SEAL-0il ... e 1
62 /7 G 10450 SEAL -oil .. .. e e 2
63 C 19348 - SEAL -oil oL 1
, 64 83- 420 SCREW - socket head cap, 1/8" x 1-1/8" . . . . 0. v . 10 .
65 83 | 412 SCREW -socket head cap 1/4 x 3/4" . .. ... . ... .. i, 3
66 113- 7 104 SCREW-hex.head 5/16” x 17 ... ool 8
67 € 26121 SHAFT-INPUL Lottt 1
68 C 26122 PINION -Gnput, ool e 1.
69 G 46176°  RING-retaining ~ ....0 .= .. ... .o 1
= 707 C 19363 7 PAD-brake ... ..ol e 2
71 C 19354 | PLATE-brake pad ... .. ..vounuenen oo 1
72 C 19355 HOLDER -brakepad . .. oo oottt it et e e 1 .
73 C 28123 LEVER-brake .. v e e 1 ’
74 C 19357, WASHER -flat ... ... .o 1
75 C.0 193B8: "LOCKNUT........... e e e 1
76 113 A7 - SCREW -héx head cap 1/4” X 1-1/8" .\ v oot e 2
- 77 o 19359, - . PISK-brake, ..ol i et 1
.78 126- 13~ KEY - Woodrutf #61 N 1 a
79 .. ¢ 16134 BOLT-“U"5/18". ... 1
80 131 911 NUT-5/168" NChex, (06K « « v v v vt ee e e e e e e e e e i 2
81 C 18618 KNOB-shift ., ... . . it e e e 1
82 C 24595 SEAL - outer {usedonsome models) .. ... ... L L 2
83 - C- 26119 SPACER-Q0ar. . i ........e\iiee T 1
84 C 26120 SPACER - QRar—. . ..ot C 1
i r
4 |
|
, i
; o
v T
3
Printed in U.S.A. . - _ Decemnber 1983 .




G Tk ®

- - CASE MODEL 108, 110 AND 118 COMPACT TRACTORS ' 41
, - HYDRAULIC TRANSMISSION AND CONTROLS — 118 . — -
. REF.  PART NO: DESCRIPTION® REQ'D.
1 £ 18207  TRANSMISSION - hydraulic (includes items 2, 3;4and5) ...... . .......; 1
2 - C 156846 PGRAR-drive L. e e e e Al
3 Cc” 15584 SPACER ............. P e 1
4 C 15588 S RING-retaining . oo e 1
&  .126- 109 . KEY-Woodruff #3 . ... ....... ... ... B B 3
6 c 18511 PULLEY - transmission . . . . ..o ouuo oottt et s D e e 1 '
7 196. 2012 WASHER - 1/4" e e 1
8 192- 19 LOCKWASBHER - 1/4" . i e e e e e e 1
9 13- 2 BOLT-4/4"x56/8"NChex........ e P 1
10 . c 151565 FAN - transmission .. ......vuvnnnnn... e e e caaea 1
11 13- 241 BOLT-3/8"x3"NChéx............. e Ve PR 4
12 192- 21 ., LOCKWASHER -3/8" ......... b Bemr et e e 5
13 138- 51 . PIN-roll 1/8"x3/8"........ e e e 1
14 C 15534 GASKET. transmission. . . .. oo v ti e e ie e s it ie e T
» 15 A 62549 SEAL - "0 ring, transmission . .. . . ... e e "
16 C 18209 TANK - SUMGE & ot et e e e e 1 -
17 € 1BBAD  CAP-aNK L. ottt et ettt e e e e 1
18 C 18210 SEAL -aiftank oo oot e e e e e e 1 - .
19 214 252 CLAMP-hose 3/4” .. ... ... P G 2 '
" 20 c 17231 GUIDE - neutral . ...l . o
21 181 1181 - LOCKNUT = 3/8" NCHEX 4« o o e e eee e e e e e et ie e e eeee e ,2
22 ‘C 18837, . HUB - travel control’. . . ... ... .. ... e e e 1
23 193 53  LOCKWASHER -3/8"externaltooth ., .. .. oo v o i i e e et 1 -
24 C 15597 SCREEN ................. e Ceen 1
25 C 14800 +SCREW - #10 x 3/8" NC hex selftapping. .. .. 0. e oot 1 ...... 4
) 26 178 858 - SETSCREW -5/16"x3/8"NC+:. .. .. ... ..... e beee s 2
- 27 c’ 19624 LEVER -speed control . . . .. ... ..t e, S 1
28 A 37247  KNOB -speed control .. .. e AR 1
29 C 12083  BUSHING -fliplock. ... .. e 1.
30 C 11942 | SPRING -control lever . . ... e e e 1
31 131- 165  LOCKNUT - 1/2"NChex ... oo ittt i eee e 1
"32 - C 17234 LEVER-camcontrol ... ... oo i 1
33 ,195- 521  WASHER-B5/16" ..... .. ... ... ... 3
34 132- v, 26 PIN - cotter 31327 X 3/87 . o e e 2
°35 " C 18839 LEVER - transmissioncontrol ..., ., . ... ... . ... i "1
36 129- 103 NUT-3/8INChex ....vevenloen... e e 2
37 C 23514 * BUSHING-cam ......... I e e 1
3 C. 18233 KIT-inputshaftand bearing ... . . .. ... .. .. i, 1-
|
!
» . R
' . Printed in U.5.A. o : . ' . , December 1983
5 " ‘4




CASE MODEL 108, 110 AND 118 COMPACT TRACTORS ) 43
C15516 DIFFERENTJAL AND FINAL DRIVE - 118
"REF.  PART NO. DESCRIPTION - REQ'D.
1 .C 15788  PINION-bevel .. . . . . .. . .. .................. AT 2
‘ - 2 C 16808 GEAR :bevel .. e 2
o3 C  IMM73 PIN-drive ..o e T,
4 c 11174 BLOCK -drive , . ... ., ..... e e e 2
b C 16812 . CARRIER -differential, ., . .. .. ... ... .. v, 1
6 C 16811 CARRIER -differential. . o oo e oo e e e e e e e e e 1
7 C 7 1172 GEAR NG .« ot ittt e e e . 1
8 C 15786  AXLE-LM. ......._...... e S P R 1
9 C 16787  AXLE:HH. ©............. e e e 1 ) .
10 . F. 19633  BEARING -tHIUSt . oo v e i et 2 et e e e e e e T 2
11 c 11178 WASHER -thrust, .. ............ T e e - 8
T 12 c 11222 RING - retaining ... .... i e e A
.13 113 15 BOLT- 1/4" x 2-1/4" NC hex I . o e e e e e e 4 -
. 14 92 4  LOCKWASHER-1/4" ................ c e e 4
' 15 c 15813  HOUSING - differential. . o, v e e vt e e e sie e e ee e n et ens "
' 16 Cc 16005 BEARING -needle ..., .. et i e 2
17. C 16006 :  BEARING -Nedle .o vvvvt ittt et e e e e 1
. i8 C 18814  COVER - differential housing. ... ... e e L. 1
~ C 16005 BEARING - needle (see Ref. 16) . .. ..o uinee i 1
19 C 16007 BEARING - Neetle. « oo vt vies oeeo e e e e e e e e 1
20 C 15803  HOUSING AND BUSHING ASSEMBLY -L.H. ... .. ... . ... ... ..... 1
21 C 16807 BUSHING ... ... e e e e PR . 2
22 C 16804 . "HOUSING AND BUSHING ASSEMBLY -R.H.. ... .. e B, 1
.C 15807 BUSHING - (see Ref. 21) ... e TN 2,
23 ¢ 15815  SHAFT -brake ......... e . e 1 ‘
24 C 15816  GASKET -housingtocover. © . cun v v vl e iiee e on ... J 1
25 C 1193 GEAR - BUIPUL L . oo ittt e e e et e e e e 1
26 ‘C 11187 GEAR-udler ... ... e N P 1 '
27 Cc 18802 " SHAFT -0UPUL . ..ot i v e e e 1
28 C 18801 SPACER . e e e 1
29 C T 11205+ WASHER .. ... i e e 1
30 C 18008  WASHER ............... I PR e e
N C 11985  SEAL -oil .... .. e [P . 20
32 F 53650  PIN-dowel.. ... e e e e e e e e e e 2
' 33 - 187- . 996 SCREW-1/4" x 1 NC hex head, self-tapping . .............. e J 10 l
34 221- 1013 PLUG -oil fillerand drain . ' .. oo v o tn .. e SN o2
.36 C TB134 © BOLT U BT o e ettt et e e e 2
36 192-, 20 LOCKWASHER-B/16"2P ....... [ e I
37 .. _%g- 102 NUT-5/16"NChex, ZP. .. ........ e s e 4
38 i 104  WASHER -3/8" flat. c oo v iv e oo e e 2
39. 192- 21 LOCKWASHER-3/8"..... e P 2
;0 40, 113- 206 BOLT-3/8"x3/4"NChex.......o.ovfonnunnnnn e L2 -
) N ,




y'
B

USED PRICR TO S/N 9760357

16

20

22
23
24
25
26
27
28

.29
30
31

32

33
34 -

36
37
38
39
40
41
42
43
44
45

PART NO, __
c 18621
.C 15083
-~ C 20185
A 70282
o 18915
% C 15272
113 206
192 21
195. 104
A 30881
113 213,
182 581
C 17108
c 16714
C - 21942
131- 1181
C 23535
C 23758
C 19015
132- 46
c 15527
175- 415
192- 20
129- 102
c 19171
C 26345
113- 102
195. 521
C. 20475
NSS
129. 103
NSS
C 23757
C 16745
195- 522
195. 533
A 70280
c 25232
c 25234
C - 25233
o 23818
c " 12975
131- 176
D 33644
113 208
C» 24024
c 26022
B
_

Printed in U.5.A.

CASE MODEL ]108, 110 AND 118 COMPACT TRACTORS _ o 45’

ATTACHMENT DRIVE =~ - o
" POWER TAKE OFF {PTO} ASSEMBLY.
i N .o .. )
- DESCRIPTION - - ' . " REQD.
BRACKET -PTO. . oo e P ‘
PULLEY - PTO bottom

........................................

.................................

WASHER Plain e
BEARING - PTO ' : - '

WASHER -bell .. ........... e I

......................................

WASHER - 3/8" pialn 2P .
WASHER - spacer.

o

m
o
r
—I
CAJ
S
@
x®
[#8]
S
=
O
=
[«
e
N
=
To 0 € mh e KRG er et ek

c -

...........................................

SCREW pan head 3/8” x1-3/4"NC L., b e e e e e e e
SLEEVE - |nner

&

..............................

..............................

PU LLEY idler ’ .
ROD -PTO (order C24024 kit ¢ pnor ta S/N 9779523}
LEVER -engaging . ... .......... .
PIN - cotter 1/8" x 3/4"
SPACER e
SCREW - 5/16" x 1" truss head, ZP ! !

......................................

P O A e S N N

kS

WASHER - 375 x .734 {late production) ... ..... e
WASHER - 531 x 1.082 {late production) ... _......... e e .
BEARING .. oooei e PP SR

........................................................

w0
o
b
0
m
o]
o
5]
oy
=
3
[i=]
1
= = e LA = 2 S A) = L) e e

T

‘December 1983
- ) i K ’_ ' { -




;
g

" BREAKER CONTAGTS FOR MODEL 110

7

Joy
o
)

CASE'MODEL 108, 110 AND 118 COMPACT TRACTORS . .47 N
> ELECTRICAL SYST%M - 108 .
- . USED PRIOR TO S/N 9747008~ - . = '»
3 REF. PARTNO. _ DESCRIPTION - . : - - Reap. - ¢
"1 -C 18197 BATTERY- 12volt ................... e . e A :
o 2 C 21634 HARNESS -wire .% .. .. ......... e e e e e 1 5,
3. C 14565 CABLE - battery positive-(red 10-1/2") . . ... .o o e e 1’
4 . C © 14566  CABLE - battery negative blatk 127 ) . e e 1
[ C 24859  WIRE - battery negative 1¢° selenaid case. . v ... ... ... R 1
‘6 223, -34. FUSE-75 amp. (used prior to S/N 9684071} .............. et 1.
6 BR 391507 BIODE - (late productron) ............................................
s 7 c 14663 - SOLENOQID - Start . ..oty it e s e e <1
8~ Cc 18816 SWITCH - ignition, includes key (use prior to S/N 9719438} ........... SORN 1 '
9 C = 17763 KEY -fignition {use prior to SIN 9719438) .. . .. .. .o ... 0, 1
10 c 18203 WIRE - solenoid to PTO safety SWiteh + ... .vo oo oe e e s es s anss L
LA C 18185  WIRE - PTO safety switch to clutch switch . . , . i
12 . C 18182  SWITCH - strip, PTO & Cluteh . .. . . ot et e, "2
3 C 15114 -~ CLAMP - battery hold dowry 4. ....... T 1
14 BR 392749 STARTER -engine, 12volt ... .. ... e e 1.
15 c 18677  HARNESS-wire . ... ... ... ........ S 1 g
16 C 24145 SW ignition, includes key’ and lockwasher only (use S/N 9719438 and after) 1
"7 A 24509  KEY - iynition (use S/N 9719438 and after) . ..............0 ... ... 1. .
*18 BR 261260 SPRING - diode {late Production) ... ... i . 1
19 BR 390233  SHIELD -starter........ ... feeeaan e e 1
. ﬁl|20 187 1328_ SCREW.-shield ... ... ............%. R A RRRERE e o
BREAKER CONTACTS" ,
, (use before S/N'14017203 on 110) ‘
' (use before S/N 14016311 6n 108, 118) )
BR 299061 KIT-ignitien (108, T18) . . . .. L e e e 1
-0 BR 294828 KIT - points and condenser .. .......... e T -1
2 BR 26018 SPRING - breaker arm . ... .......... . i, 1 .
3 BR 260374 SPRING - connector, condertser . & .. ........... Y I 1 :
4 BR 65704 PLUNGER - breaker POint. v vt vt iit et e e e aeeann el I
5 BR 61760 KEY - flywheel, ZNC. . oo o T e T
G NSS SCREW - breaker arm mtg, (use 182 548 and 1.95—10] ................... 1
7 BR 220477 CLAMP - candensermtg. ... .. oot i e 1
) ‘'8 NSS  SCREW - condenser mtg. {163-7 and 193250 ... e 1 :
9 BR 222117+ “@OVER - breaker point........... R e e 1
10 187- 1047 . SCREW .sems, cover .. ... .... S 2.
" C 25753 BREAKER CONTACTS ASSEMBLY ......... e e 1
12 C 25761 SCREW - breaker adjusting. .........:..... . - ..0; S 1
. 13 C 25755 COVER - breaker pOINts . . ... .. i uu et 1
14 187- 1041 SCREW -spetial .. .%o e ” 2 .
15 C 257547 CONDENSER..........oiououese SRR -
; }
]
" Printed in U.S.A.r - - December 198\?:.
&



Tt 4 . /_/-"' . ’ " s - . | .
- _ ' . . T ~ - o S CASE MODEL 108, 110 AND 118 COMPACT TRACTORS _ ., . T 49
. } R . . ' N o :
TO "B” TERMINAL . ’ ‘ . - - o - ' ) o . e T o . ' o ‘
- ON!GI}!ITION SWITCH 10 BATTERY POSITIVE W . ‘ S s _ . . i . S . ) ,
S . , "-rflgrfﬁfé%n o o e e CELECTRICAL SYSTEM — 108, 110 .
. " \\ (=10 BATTERY NEGATIVE : - ' ’ ) ‘ . + _."USED S/N 9747008 AND AFTER ) - .' . o
_ \{,\g % To NEUTRAL . ! REF. PARTNO. . - *. DESCRIPTION - ‘, B -+« ' REQD.
-START SWITCH T G . 18197 . BATTERY-12volt.......... ... e SR I e AT
! TO STARTER ' ' 2 25078 * HA RN ESS - wite (used 5/N 9747274 and after]............ e 1-
. ’ : 2 C -~ 21634 HARNESS - wire {used prior to SYN 9747274) .. ...._._.. ... ... . . .. .. | L
: 3 - C 14565  CABLE - battery positive (red 10-1/2"), . ... .. B Ve 1
4  "C 24814  CABLE - battery negative (black 12) ... .. .. ... ... RN
- C 24858 = WIRE - battery negative to solenoid (use before S/N 9777038 (108) o : B
9777974 (110))........ e e e e 1
B Cc 26558  WIRE - battery negative ta solenoid (use S/N 9777038 {108), ) '
L e " 9777974 (110} and after) . . . . TP et P 1
"6 . BR 391507 DIODE - (usedprlortoS/N9747274]*.............Z..........' .......... 1
7 C 14553  SOLENGID - start {use before S/N 9777034 (108), 9777974 (110)} ., .. . .. e 1
8 o C 24145 SWITCH - ignition {includes key and Iockwasher only] ............ e o 1
g A 24509 KEY -dgnition. ... 1
- 10 C 24857 WIRE- solenoid to PTO switch (use before S/N 9777038 (108}, 9777974 (110)) . 1
10. o 25558 WIRE - solenoid to PTOswitch (use S/N 9777038 {103}
SN 9777974 (110band after). . .......... .35 . 1
11 C = 24856 uWIRE-SWltchtUswutch ...... D 1
12 Cc 24800 SWITCH - nedtral start. . .. . . . P '. e S 2
3. ' ¢C -15114  CLAMP . battery holddown. .. .....v. . oo 1
v 14 - BR 392745 STARTER enqlne 12 voit (use before S/N 1016311) .. ... B ¥
14 Cc © 27264 STARTER - eng:ne 12 volt {use S/N 14016311 and after} R T
. 15 c 24858  HARNESE-wire . ... .. ..., 0 .. . e T e 1
16 BR 261269  SPRING - diode {used prior to S/N 9747274) ............. et 1
17 - C 25243 "CONNECTOR “wire. . ........5.c ... o - " AR T I
S .. 18 C 27256  SHIELD - starter (useS/N‘!40163L1 and after) R L B e 1
T 18" BR 390233  SHIELD . starter (use before S/N 14016317) ... .. T T B 1o
19 © 187- 1328 SCREW-Shield . ................ ... ... . . cesngieeew 2.
- 20 C 26525 * SOLENOID - start.{use S/N 9777038 (108), 9777974(110) and after) .......... 1
See Page O and T for S/N 97472?4 and.af‘ter : )
Y - 2z - ] '_'._5 o ) . . . 5 . N Ny ]
‘ . IMPLEMENT LIFT N .
. . . ’> & . . . R . 1 .
" 1 , C 19044 LEVER- lmplementllft e S P
2 ¢ 19172 ROD-push.... ..o .............. T e e 1
3. C- 14525 BUTTON-thumb........... e, - 1
4 C 15156 , BRACKET -saddle. ... .:....... e ey R, 2
L3 5 13- 102 BOLT-5/16" x 3/4" NC hex, zp .. . B L. 4
g 6 . 1922 20 - LOCKWASHER-5/16"2ZP......... e b, 4 .
. 70 1204 77102 NUT-B/16"NChex, ZP. .. ...oui ', S b “.. 4
. '8 138- . 92 PlN-rolI3/16"x3/”...,.....‘...,f...v.....‘: ....... bovnn e S
.9 C 15564  SPRING.............. T S 1
10. 138 2054  PIN:spitol /16" x 1-3/4" .. . .. e e 1
M1 185 8217 WASHER-8/16"plain. ... ..... ... . o . ... e 1
) , ) - !
| L]
v 1\ /;
| -

P ' . Decemb‘é@QSS

\/4




CASE MODEL 108, 110 AND 118 COMPACT TR_ACTOF\‘M'Se

P 51
) . 5
ELECTRICAL S¥STEM HARDWARE — 108, 110
REE. PART NO. N DE§CRIPTION N . REQ'D.
1. ¢ 14060 . NUT - back up (useprior to S/N 9719438}, . ... .w:...... ... e o1
2 cC 17426 WASHER - ignition switth {use prior to S/N 9718438) .. ... ..... T 1
3 C 17921 NUT - escutcheon (use prior to S/N 9719438] .......... e 1
4 + C . 10836 , NUT -speed - e, ... cn i e e i en e i My 2
5 192- 19 - LOCKWASHER T 2
6" 187- 1908  SCREW - #10 x-1/2" self tapping hex, .. . .o .. ... .. R 2
.7 ‘C 18204  SCREW-#10 x 1/4" binder hd., nylon (used prior to §/N 9747008) ). S, 1
g8 - 195 513 WASHER - #10 (used prior to S/N 9747008) ......................... . 2
8 C 15704  NUT -#10 N C hex,.nyton-(used pricr to 5/N 9747008} . . .. ... ..... s 1
10 129- 642  NUT - #10 acorn {used priorto S/N 8747008 . . ... e 1
11 7111 202 BOLT-5/16x 3/4 rd. hd. s, neck. . . . vovvenea i e, 1
12 T20. 102  NUT-5/16"NChex ........... e e e T,
13 111- 108  BOLT -1/4 x 3/4" rd. hd. 5q: neck : ............................. 1
14 129- 101 NUT-1/4"NChex ...........0%...... T T 1
15 129. 162 NUT-5/16NFhex........ et e APV e T2
16 193- 29 LOCKWASHER - B/16" . . . . . i e s ’...,.-f ............ C2
i7 - . 193 99 LOCKWASHER - 3/16™ . . .. .. ........ fe e e e Dol s 2
g 18 129- 37 . NUT-#10hex ({packageof100) ....... ....... - ! .............. 2
19 € 19521,  CLIP-wireholder .. ... ... ... ... i,y oo SV PR 3
20 ¢ C 19246 HOLDER - strip switch (used prior to S/N 9747008}, . . .. ... ... ....... o 2
21 182- 523 SCREW - #10'x 7/8" pan head {used prior. to 5/N 97470,08 ............... 2
22 c 19264 WASHER - 13/64" nylon (used prior to /N 9747008) e e to.. 2
23 © 128 77 NUT - #10 square (used prior to S/N 9?47008) ................... Z
24 c 24069 COVER.-- termlna! ........................... ’ ...................... + 1
25 c 23248 LOCKWASHER internal tooth 5/8' {(use S/N 9719438 and after)- ... .......- _1
) 26 Cc 24659  NUT-5/8" - 32 knurled (use $/N'9719438 and. aftec] ..................... 1
27 . 182 10 SCREW-#4-40x7/8".. .. ... .. ......; 4
28 " 120 13 NUT-#4-40...0.. ....... ? ..... 4
29 192- 13 LOCKWASHEH #4 ....................................... 4
30 193 70  LOCKWASHER - #10 external tooth ....../ ..., -2
31 129 17 NUT-B10... . oo e e 2
32 182 559 SGREW #10 24 x 3/4" [P 2
d ; ) /
3 STARTER MOTOR{F/BRIGG_S"
i
’BEF. . PART NO. . 5E‘SCRIPT'ION ' ' L ; . BEO‘Q
1 + NSS MOTOR startmg‘IZV Bri éjs ....... e e e e e e e s 1
2, BR 391481 DHIVE ASSEMBLY -starter . . . . oo ot v e e 1
3 BR 392061 END CAP ASSEM LY - starter {includes items 4 &9] e 1,
* 4 NSS, WASHER - thrust'(see item 30r 8} ... . .. e e 1
5 BR 390837 ARMATURE -sfarter, Briggs . . . v vv v v v e e e ot e e e eeeeens 1
6 BR-392744 HOUSING starter, Briggs . .o .. 1
7 .BR 391705 BRUSH ASSEMBLY STAMTBT + v v v b v v e e et m e e - 1
- 8 BR . 390846, : END CAP ASSEMBLY com. end {includes Brush Set}. . .. PR T
9 NSS ¢ SPACER - fseeitem3or8) ....... . c0ove..inouz. ... BT
10 . BR 391706 BOLT ASSEMBLY - thru [includes washer}. . .. .......... PRSI 2
< 11 NSS- e BOLT moto%noum:mg {use 113-102 and 192- B) ..ol A 2
’ Printed in U.S.A. f-’ . o December 1983
~ Ly} . N " s - [




REF.

DU~ R WM =

— - !
DOV~ bk W=

P

PAR'[.ND.

- 7
‘//NSS
‘BR 301461
A BR 390444
NSS

1
a .

/STARTER MOTOH AMERICAN BOSCH

DESCRIPTION

MOTOR

- starting 12V, Bosch Model 01965
DRIVE ASSEMBLY -

BR
BR
BR
BR

391607
390447
390449

390448
BR 390450
NSS -

" NSS
.BR 391461

BR 391585
NSS

* BR 301584
BR. 390452
BR 390990

BR 390455 -

NSS -
BR 93771
NSST

Printed in US.A.

o END CAP.ASSEMBLY - com. end, Bosch

- . STARTER MOTOR —MITSUBISHI

MOTOH starting 12V, Mitsubishi Model M001T02271
DRIVE ASSEMBLY -

END CAP ASSEMBLY com, end {includes brush set)
SPACER - starter (retain old spacer for service)
BOLT -.thru, mitsubishi
BOLT - motor mounting -

o
m
Q
jw}

% T 1 L QS S N

R B = = = g B b aa

Decerfiber 1983 -




-
& .
{

.

u
.
.
'
p a
@ i
-
‘\
.
- .
¥
“
. ,
%
.
1
-
) a
-
.
&
Ll
- o
%
4 - -~
-
) 5
]
o
e 1 +
-
. J I
I3
o ’
L]

REF, -

RN JT - A Ny

. @ - ‘
CASE MODEL 108, 11b AND 118 COMPACT TRACTORS
STARTER MOTOR

{use after S/N 14016211 on 108, 118)
fuse after S/N 14017202 on 110}

PARTNO.. ., 'DESCRIPTION. : S :
C 27264  MOTOR -starter, 12volt . .. ...t D
C 27260 BOLT - thru {includes washer} ... ... . :
- C 27259 BRUSHASSEMBLY................ e
BR 391461 DRIVE ASSEMBLY - starter. . , s S .
BR 390837 . ARMATURE - starter . . ... n e ieaaaan .
C 27262 ENDCAP -driveend. . ............ ... ccoeven... .
c 27258 END CAP - commutator end. . . . . e
c 27263 . HOUSING-starter ............. e e
' 4
>
/ ; :
/
X i
/
“u

538

T e T T .

December 1983 |

’



Sy

¥

-

— ° -,
CEO@NA oo bWN -

- REF.

T S S
O~ AN PN

D
m
m

CWONO DW=

B BT B B b =t s ok o o b ek md
GNP, LonN =

PART NO.
c 18197
C 18677
C 14565
c 14566
C ~ 24859
223 . 34
~BR 391507
C 14553
C 18816
T C 17763
c 18203
C- 19055
C 18182
C 15114.
BR 392749
c 19453
C 21634
BR 390233
187- 1328
BR 251269
PART MO.
-C - 14080
c 17426,
C 17921
c 10836
193 70
187- 484
C. 18204
195- -« 513
C 15704
129 642
117, 202
129 102
111" 108
129- - 101
129 122
192- . 20
192- 18
129- 37
C 19521
C ° 19246
182- 523
C 19254
129- 77

01
f_

Printed in U.5.A.
r

CASE MODEL 108, 110 AND 118 COMPACT TRACTORS
: . : o

ELECTRICAL SYSTEM — 118

" DESCRIPTION

BATTERY - 12 volt ;
HARNESS - wire
CABLE - battery positive {red 10 1:’2”)

DIODE - (use $/N 9684071 and after} ...

WIRE - PTOQ safety switch to clutch switch
SWITCH - strip PTQ & clutch

STARTER - engine, 12 voit | .,
SWITCH -strip . ......... e e e e e e et

SHIELD -'starter
SCREW - shle[d e e P e

"ELECTRICAL SYSTEM HARDWARE -~ 118
DESCRIPTION

MUT - back up
WASHER - ignition switch .
NUT - escutcheon
NUT - speed
LOCKWASHER - #10 external tooth

NUT - #10acorn . . .. .. e aaaa e J
BOLT .- 5/16" x 3/4" round head, square neck '

WASHER - 13/64" nylon . ..

. NUT-#'IOsquare....'s\. ........ RPN

CABLE - battery negative (black 12”) ... ...... L e .
WIRE - battery negativetosolenoidcase. . . . ... v i vt it i i °

FUSE - 7.5 amp. {used prior to S/N 9684071). ... ......... PP

.......................

_SOLENOID - start .. . .. P e ..
‘SWITCH - ignition, includes key . . . - oo v vt o v i v v vt e

. KEY IgNItION . . . f is v vt i e v e r e e e et
WIRE - solendid to PTO safety SWiteh .. ... e s

- CLAMP - battery holddown ... ....... e e

i i' - -.-' -------
HARNESS -wire .. ... .. i i i PN leeeeus

...................................................

............

..........................

" SCREW - #10 x 1/2" self-tapping hex .. . . .. o o it i et e e
SCREW,-#10x 1/4" binder hd. ovlon. . e e
WASHER - 1 T
NUT - #10 NC hex, nylon . . .. ... .. e e e e R

SNUT -5/18" NChexe .o ol iii e s
BOLT- 1/4" % 3/4'" round head, squareneck . .................. .
NUT-1/4" NChex ... .o ouvnnn e e e
NUT -5/16"” NFhex ..... e D L
LOCKWASHER - B/168" ... i vt s v et e ieieeincans e
LOCKWASHER - 3/18" & i it ittt eiae e innnan F
NUT - #10 hex {package of 100). . . .. ... ...l nloou.. T
CLIP - ‘wireholder. .. s .. ..ol e e e e e S
HCLDER -strip switch . . . .. e @t s a e emem e e
SCREW - #10 x 7/8'" pan head . . . . . e e [

.....
“ v m -

REQ'D.

T SV N, S S N g e

MR WM AR = = e = A= RKR == o

December 1983




. x -CASE MODEL.108, 110 AND 118 COMPACT TRACTORS C 57
. ) ' ’ ¥
) v _ DECALS 7
- Used prior to S/N 9719645
REF. - PARTNO. * DESCRIPTION o : . REQ'D. -
1. 321. 2472 DECAL(R.H.L108....... P . PO ©
2 321+ 2473 DECAL(LH)108 ..: .. . . /. .. e 1
3 321-° 2476 DECAL - instrument panel, 108 ... ... .. ... . e e 1
4 C 18186 DECAL-PTO.. . ... ........ P P
5 NSS ) - DECAL - brake lock {use 321-6228). ... . ... T 1
: 6 | 321- 2474 DECAL-(RH., 118 .............. e, el e R
.7 . 321 2475 DECAL:={LHJ,118 ........... e e 1
8. 321~ 2477 DECAL -instrumentpanel, 118 .. .. 1. .., .. i..cue.iuiini.a.,.. . 1
. 9  321-- 3256 . DECAL-“Caution”.............. e R LR TR Lo
L - _ _ 10 321- 1423  DECAL - "Case” {used S/N 9884071 and after). ... . .... ... ... ... e §
i . . . . N , ' 2 . J- . . . N
- t
A IMPORTANT . | _ . " . . . . ° ‘
4 o BN N i : o : ’ : ’ . .
THROTTLE . ’ - '
- s ' . s, J B ' ! . -
B} , - ]

[T

Tomesn : ' _ . . . . . .
ACAUTION : T ; : : .
~ e KEEF ALL-SHIELDS IN PLACE. : . . . . -~
V g . BEFORE LEAVING OPERATOR'S POSITION: P | ] . - - . ] - _—

BHIFT TRANSMISSION TO NEUTRAL

SET PARKING BRAKE ’ s . - o ' . ' ~
DISENGAGE ATTACHMENT CLUTCH o -

SHUT OFF ENGINE . s - L

REMOVE IGNITION KEY i . : . °

. [§] cHome . WAIT FOR ALL MOVEMENT TO $TOP . ) .
BEFORE ZERVICING MACHINE. . - '
o KEEF PEOPLE AND PETS A SAFE ) ' .
DISTANCE AWAY FROM MACHINE

THROTTLE

E 2 bW

. December 1983

[




58 . ° - , . . ) o S CAS_EMDDEL-TOB,‘I‘IOANDHSCOMIf'AC'FTHACTORS' 59

L - L. DECALS 108, 110 (English)- _
' R ' . Used S/N 9719645 and after ‘
7 N T . . ¢ - . T .
REF. - PART NO. o DESCRTPT]ON . ' - ‘REQ'D .
17 321 4160  DECAL-hood R.H. {shown) (used prior to S/N 9747215) © ... .| L1
, 2 - 321- 41589 DECAL - hood L.H. (used prior to S/N 9747215) .... .. .. e 1
3 -~ C . 26252 : DECAL - instrumentpanel........... e e e 1
4 ‘C .. 18186 - DECAL,PTO ........ e e e e e e 1
5 c . z2man - 'DECAL - brake lock. ... ... e Ve 1
g - 321- 3286 . DECAL - “CAUTION". . ... .. e B e 1
7, 321- 2574 " DECAL - fender “CASE" (used prior to S/N 98747218) .. ... LT U | ) ’
8 +321- 3909 DECAL - clutch, brake...........................: ...... e o1
] "321- 4148 DECAL - fender; “108"" {used prior 1o’ S/N 9747218) ... ... ..., ... oo
10, $21- 4154 DECAL - hood, top {used prior to S/N 9747215} . .. .. . .. e 1
\ 11 .'321- 5098 DECAL - hood R.H. {shown) (used S/N 8747215 and after) .~ . ».. .. .. S oot
. T 321- 5009 © DECAL-hood L.H. (used S/N 9747215 and after} . .. ... ... . ... e 1 L.
13 J¢ 321- 5008 DECAL - “108" hood top {used /N 9747215 and after} . ., .. ... ... . . 1 )
- .14 . 321- 5097 - BECAL - "Case™ seat back.{used S/N 9747215 and after) ... ... L. 1 .
- .. 321- 5040 - - MEDALLION - "Case” {used S/N 974?215 and after) P A
. T 16 . '321- 801t DECAL- “t1Q” hoodtop‘ T, s
C o7 C 26216 *  DECAL-"XC" ..., ........... e e 2.
3 R '( * :
N " :  'DECALS- 108, 110 (Ehglish and French)
- ) Use S/N 9719645 and after )
KEEP ALL SHIECDB IN PLACE . ,.® - . L
+ BEFORE LEAVING OPERATORS POSITION . . . - tas . . *
. ! B SHIFT YRANSMISSION TO NEUTRAL - ' R 2 . '
. SET PARKING BRAKE R A : ~ . o
::'s:rg:geesg‘r::nmmu" CL’UTCH : 3 321 4758 . DECAL IlTStI'I..ImEI’It panel.....,... U JONER N 1 . *
: OB WAIT £ AL MOVEMENT T0 Srar . 4 321. 4756" QECAL-PTO ...... ...........i.... e s 1 .
‘e cLuTeH |- . l‘_ﬁEFORESERVICING MACHINE ! . .~ 5 [@ 26934 DECAL brake lock’® . ..., ... . .... Y Cheee 1T .. L
) BRAKE | ° :f;:.:i?:i::i:;:;;:ﬁi ' ; ) 6 321-. 4733 DECAL - “CaULION oy . - s ey s e e e eee e e 1 =7
. _ . 8 321- 6324 .« DECAL - cIutch/Erakq .............. A 1
! . 1 . . . P s . - @_“ A N , T . ' A _‘H T ,'. ' ‘ . “
‘ ' ' ’ R © ; o ’ . CF .
- ‘ o v 'v )
] L. . N
L ® 7 .
: . : ; ; - W )
* Y . / - ' " ' .
OPERATING INSTRUCTIONS ' . N ° .
_ e Ban?[m-“ i o rgﬂ?
I * ‘
+ / - - ‘N.v
;= iarrir e . . ' T o '
‘ i . . _ ) . . - 2 . . & . -
T : . _ - . o N e ‘ - ' . Printed in U.S.A. e " .- December 1983 .

: ‘ : o S . : e , : - % .




| | 3 B
- T . HEADLAMR’
1131 629 NUT speed . .G ...... e RSO o 4
2« 187- 1334 SGREW - #8 x 1/2" round head, Phllilps self tappmg ................... 4 -
-7 e 22571 HEAD LAMP ASSEMBLY | | o . .2
3 NSS ‘ RECEPTACLE - head lamp (order c14302) _______________________ 1
4 C 14305 °  BULB-headlamp ... ....... .7 .. . T 1
5 C . 14304;- GASKET-headlamp ....... N 2 .
8 - C 22573 "LENS-head lamp .. .. ....... e P P 1
' \ . .. - - . . S )
- i o]
» } -
7 « . P
I ’5| .
! T
. ' 4
] - . .. .
% .
2z
- v l : #
. . . . i
;" ) ) A N
- J % L :-‘ . .
| , : N o
| f - . o e - L]
. H Printed in U.S.A. & L _w e T - . Def{‘*_"'"be"' 1983
| - - . ‘ ‘ ‘ .
. ; : -

- - CASE MODEL 108, 110 AND 118 COMPACT TRACTOR e

7
s . ., ' L,
- .

g,
33

HEAD LAMP KIT (OPTIONAL) S

REF. PART NO. : DESCRIPTION B " REQD.-

© NSS KIT head 1amp (order as'J& machinery |tem) ..... e e e
22571 HEAD'LAMP ................ s
14537 'CONNECTOH head Iamp Ly

25076  HARNESS - wire . At , et
19222 SWITCH - headlight A SO PO
26142 'CONNECTOR -termifal S &

321- 2484  DECAL.- lights (Englfsh} T '

321- 4754  DECAL -iights (Frefich] ... .\ Lol ol

g LN
OOooO0O0

A
.
- =k e o=d =3k NY e

L



- - E
. NUMERCIAL INDEX

NUMERICAL INDEX -

.PAGE

REF.
NO.

2y PART v . PAGE. . "PART S PAGE. REF. /PART™ -
' .. NO. . ND, ' NO. . NO. NO. NO.
S o- _. . M é;EH RS . '// -
;‘ - . .‘ i v A L] . .“". . ".
850127 - 37 BR- f 93536 "9 24/ | BR 230932
’ , 35012 .- 398 "BR- . .93622° 13 14 BR 230076
‘ AL 11838 *. /37, BR 9322 15 . 28 BR - '231085
o A . 115387 37 BR ~ 9330 5§ .25 | BR . 231055
- A <T11538 ../ 39B BR 937'04{\ 17 - 4 BR - 231058
= A .. 11538 - 38B" BR. ;93723 , 5 34 BR 231058
A 24509, 47 ‘BR' - 93723, - 7 10 BR- 260374
... A . 24509 ;48 ', BR .~ 93771 53 10 BR 260584
A 27521 - 37 BR 93776 5 -34 | .BR 250933
A T, 27521 ;  .39B- * BR. 211882 . 17 32 BR 260971
. A- 27795 | . 19 " BR- 211889 5. 32 BR = '-261038 .
Ay 27798 19 . _BR 211712 15 16 | . BR™ . 261055
¢ A 127801, 31 *BR 211712 - 17 17 BR 261116
A 30586 / 37 BR @ 211778 5 38 BR 261116
' A . - 30586 ./ 39B BR = 211954 17 4 BR 261117
: A "3088T /. 29 . . BR 212288 '5 + 38 BR® 261128 .-
A 308817 , - 29 ° |- BR. 220477 47 7 BR 261128
A 30881, 45 BR 220680 9 25 BR ™ 261269
B .. A 30881 . 298 BR 220880 . 19 7 | BR 261269
. A 32181 7 37 BR. 220865 9 3 BR %, 261269
s A 32181 ° 398 BR 220865 = 11 3 BR *. 261306
) A, 37247 41 7 BR 221535 19 11 BR 270382
' .. A, .B2wag 41 BR 221535 19 12 BR . 270382
. A - 70280 45 BR 221559 19. 10 BR 270430
: A © 70282 4B BR / 221596 5 28 BR - 270511
L BR ' .26018 47 BR / 221596 7 29 BR 270511
"BR . 7 26157 15’ BR B 221760 19 1 BR 270528
_ JBR 26157 = 17 - BR « 221798 9 9 BR ° 270539
BR’ -26828 -5 BR 221798 1 9 BR 270824’
wan BR 26828 7 fBR .+ 221885 17 <2 . |.BR 270824
‘., "BR " 27890 . 17 /BR, - 221907 9 15 BR 280005
BR . 27750 5 / BR: 221907 11 15 BR . 280111°
BR . 27803 5 BR ~ 221986 17 15 BR 292260
* BR  .27803 7 ‘BR- 221995 ° 15 19 BR, . 292681
© BR 61760 7 - BR 221998 .17 . 20 BR 292681
~ BR 61760 47 BR 222010 15 8 BR 294606
BR 85704 47 BR . 222010 17 12 BR , - 294628
**  BR 65906 © . 5 BR - 222014 15 21- | BR . 295840 _
: , BR . 65906 -7 BR- 222014 7. .27 | BR~ .295841 ...
r . BR 86068~ 19 BR ° -222027 . .17 26 BR 295862
. BR . 66068. « 19 BR 222114 5 21 BR _295963
BR., 66538 9’ BR 222417 - 47 9" | BR 298303 -
) ‘BR 66538 17 . BR 20211 T 9 ¢ 23 BR_ 0298614 -
: . . BR® 66554 19’ "BR 222263 17 3 @ﬁ/ 298968
+  BR 66554 19 BR 222351, & -33 = | BRy 1298968
. BR 66768 5, ~BR * 222 19 8 | BE, 5299061
BR 66768 ' . 7. BR %;50 1. 10 Bﬁ;{ " 299096
' BR " 68546 - 5 ~ BR 561 9T 1z gﬂ . 2990986
Vs . ' BR 92284 9. _BR . 227561 11 120 | BR 298500
‘BR .. 9284. 11 BR 222562 9. 13 7] /BR . 299500
A BR 92659 = . b, BR 222562 1. 13 BR 299577
5 ) BR . . 83217 - BR . 222636 5 33 BR - 299707
; ~BR * ..93323 13 BR. ; 222830 5 36 /|- BR 299707
: ‘BR 93323 45 - BR - 230753 _, 19 BR. |, 299740
’ : -BR 9337 15 "BR- 230896 15 BR ~+299740 .
: ‘ . BR - 93387°. 17 BR ™~ 230895 LA77 BR " 299852
- ..,= BR" ;93499° - 15 .. BR 230927 5. BR -'299352
- SATe VT BR- T 17 15. BR

- ’93499

1w

. BR- ‘230932'

390233

.9

" 390845
390892 -

330890

391233

391233
391313

. 391379
391399

391406

391406
. 391461
391461,

391461
391461
391507

. 391507

391507

. 391512

351512
391584

391885

391607
391669
391670
391671
391672

391673
391674 .
;391675
. 391676

391705

"~ 391706
291733 -
‘391733 .

391583
392061

392134 .

392548

" % 302718

Egcn-h 010@53 Rg-h (= 00D~ 00
OOOOO0O000000

L
R =b G (O~
O0OO0O00

=

-

v

- —— - .
WO WNNMNOT

NOO000000ONNANN0N00

il

0000000000000

1

NQ.
392744 51
392749 . 47
392749 49
392748 - 55
393456 B
393456 1
393474 9.
393474, 1
10292 .29
10857~ “13
10678 . 17,
. 10838 57
10836 ° &5
11163 37
11163 39B-
11186 - 37
11166 37
11166 - 398
11166 398 .
11167 37
11167 37 ..
11167 .39B.
67 doB -
11172 43
11173 - 43
11174 43
11178 43
11187 43
11191 37
11193 . 43
11195 43
11205 37
11205 43
11205 398
1222 - 43
11529 13
11545 13
11906 29 /
11906 © 298’
1942 4y
12093 M
12110 29
12975. . /27
12975 /29
12975 . / 45
12975 ° 29B
13012/ 35
13108/ . 29
- 13106 | 29B
13718 29
14080 - 51
14080 55
14201 27
. 14304 . 61
14305 . 61 .
14525 49
14534 - 25
14532 61

W7

6
14

14
17

16

16

12

S 30

3‘5 =

"PAGE  REF.
NO., NO
47 7
4 77
55 7
47 /3
49 3
55 / -3
47 "4,
'./55\ 4
29 28
298 19
41 . 26
29 -1
298 11
29 11
29 13
. 45 2
T 29 . 8
2r 4
7 A 3
27, - 13
3B, .1
29 12
"47 13
49 - 13
55 . 13
23 - 19-
35 4
39 : 88
43 * 3
3D . 79
41 .10,
31 '8
3B . 14
35 23
49 4
13 2
/B 14
45 6
3t 1N
36 20
3 12
.35 21
/B 51
4 6
13" - 1
45 21
4r - 14
13 10 .
35 15
41 2
a1 .17
49 9
41 - 3
4 4
41 24
2 -2
39 93




*

"

37 42

4

o . . . NUMERICAL INDEX 65
- 64 } " NUMERICAL INDEX ' : ‘
5 - :

. ) . . . ) ' PART PAGE -REF. PART PAGE REF. PART | - PAGE REF.
PART . PAGE REF. .PART PAGE ' REF.  PART PAGE _ REF., NO. NO. = NOo.  NO. NO. NO..  NO. NO. NO.
NO. NO. NO. NO. . NO. NO.. NO. NO.  NO. - - — - - -

— ) . --. € 19326 398 40 c  ,19521:- °B5 19 c . 25280 33 2
C 15618 39D © 81 © 17763 55 9 C 19071 33 3 c . 19327 37 . 4 c 19624 41 7 27 c 25283 .33 1
¢ - 15677 37 15° C 17866 35 16 e 19072 3% * 2 c 189327~ 39B- 39 4 C 19641 27 7 |.C 25259 * 33
C .. 15704 51 . 9 C 17921 51 3 C 19073 C 21 6 c 10328 - 37 - C 19866 I 2 c 25465 23 1.
¢ €704 55 "o |- o 17921 55 3 c 19103 I .6 C 19328 37 - 43| C . 20028 31 22 - C 25468 21 L1
¢ . 15780 398 . 39 c - 18017 97 21 C 19112 = 23 17 c 19328 398 41 c °© 20185 4" T 3 c 25471 21 4
c 15787 - 43 - 9 C 18182 55 12 C . 19118 25 . 5 C 19330 . 37 a5 C 21517 21 .9 c . 25500 117 10 -
‘C* - 15788 43 1 c 18185 a7. . 11 C * 19171 45 2% C 19330 398 431 C. 21589 31 N c 25558 49 10
c . 15794 3g s | ¢ 18186 - 57 4 C . 19172 49 °2 c 19331 37 T 47 . C - 21580 3 32 o 25559 49 b
c 18801 43 . 28 c 18197 47 1 C 19245 51 . 20 C 19332 37 48 - C - 21576 398 - " c - 25701 * 17 .8
c . 15802 a3 27 c. 18197 49 1 C . 19246 5 - 20 C 19332 39B 45 C 21631 -~ 33 10 C 25709 5 12
c 15803 43 - .20 - 18197 E5- 1 C 19254 51 22 c 19333 . 37 49 G 21632 33 11 c. 25708 . .7 -2
C 15804 13 P A 18903 a7 - 10 C 19254 55 22 c . 19334 37 50 . C- 21634, - 47 2 c - 2570 7 3
. C 15807 43 I 18203 55 10 c 19297 37 -1 C. 19335° 37 81 Cc 21634 49 2 .C 2571 7 4.
C 15807 . 43 "1 c 18904 . 51 7 c. 19797- 398 "1 Cc 19336 39 52 C 21634 55 16 c 25712 7 8
c 15808 43 ) ¢ - 18204 55" ] C 19299 37 3 @ 19337 39 53 C 21942 45 15 C 25713 7 9
C 15811 ‘43 5 C 18207 41 1 C 19299 398’ -3 C 19338 39 54 c 2571 ;. 61 .C 25714 7 . 9
C 16812 43 5 C 18209 a1 16 . o 18300 .37 g . C 19338_ .. 39D 50 c 22571 - . 61 1 c 2818, 7 .9
C 15813 43 15 c 1210 - 41 18 C 19300 3098 6 C 19339 - -39 55 C 22573 61 6 C 25716 7 12
c 15814 43 18 C 18233 a1 "ag Co 19301 - 7 ' a C 19339 39D - 51 " C * 23248 51 25 C 25717 7 13
c 15815 43 . 23| ¢ 18468, 35 o C 19301 398 4 C 19340 39 56 c . 23456 - 33 6 C 25718 o 14 -
c - 15816 43 oy c 18479 23 1 C,. 19302 37 .. 5 c - 19340 390 - 52 C . 23514 41 37 C 25719 ". 1
c . 16005 43 ¢ c . 18621 45 1 C 19302 - 398 5 C .-19341 39 57 - C 23535 . A 5.1 C . 25720 7 18
C 16005 a3 16 ¢ 18626 29 18 | ¢ 19303 37 7 C. 19341 390 . 53 . C 23535 33 15 c 25721 7 18
C « 16006 ’ 43 - 17 . C - =t 18626 298 13 c . 19303 0 39B 7 c - 19342 39 B 58 - C 23535 . 45 17 c 25722 7 - 18
¢ 16007 43 19 ¢, 18634 31 17 c 19304 37 g c - 19342 39D - 54 cC 23757 45 .. 3 C 25723 7 . 18
C 18009 . 43 20 c ° 18634 13 1 C 19304 398 8" C 19343 39 60 . c 23758 45 ‘18 c 25724 -7 19
i 16724 29 3 c 18675 . 39R 24 c 19306 37 10 C 19345 39 64 C 24069 51 24 c 25727 7 19
C 16745 a5 2 c 18677 55 2 C 19307 398 }3 C - 19348 39 - 65 c 24145 49 8 c 25729 7 21
c 16752 21 3 C 18681 31 1- C 19308 - 37 ) C 189347 .- 39. 66 c 24329 9 11 c 25730 7 21
c- 16752, 36 18 c 18695 31 3 c 19308, -39B° 12 C 19347~ . -38D 59 c 24329, 11 1 c 25731 7 22
c 16945 77 1 ¢ 18695 .35 17 c 19309 37 - 14 C 19348 39 68 C - 24429 29 T c 25732 7. 23
c 16946 29 2 C 18702 95 9 o 19309 9B - 14 c 19348 38D 61 C. 24431 29 3] C 25733 7 24
C 17106 27 18 C 18837 a1 2 C 19311 37 16 c 19350 -39 76 - C 24689 51 26 c 25736 7 30
C 17164 1. 24 c 18915 45 5 c 19312 17 17 C 19353 -39, 79 C . 24814 49 4- C 25738 15 1.
c 17164 35 5 c 18966 33" 19 cC - % 19312 .39B 17 c 19363 39D 70, "C 24856 -+ 49 ~ . M C . 25740 13 8 -
C 17204 . 35 s | ¢ 19015 45 19 | C 19316 . 37 217 C 19 3D 71 f.C 24858 49 1Bo[Co B 15 14
cC 17211 35 13.] ¢ 19033 3 5 | € 19316 398 2 C -85 3D . 72| C 24859 49 I 25745 . . 15 26
c 17213 31 4 [-¢ 19034 3 nof e e 3 23 C 19856 39 8 | ¢ 24859 55 5| L B 7 w32
c 17213 33. 6 | ¢ 19034 33 .2 | C _ 89 3 .g7-  C. 1937 .39 & | ¢ 25076 - 61 31 ¢ 25747 19 s
C - 17213 .35 8 C. 19035 21 10 C . 19319 308 2 - C 19357 39D 74 € 25078 - 49 -2 c 25750 1 5 -
cC' .17z 41 20 | C 135 33 m |C 'es20 %7 .3 O 1988398 ¢ XN 30| C 2575 7=
C. 17234 41 9 C . 19044 49 1 c 19320~ 398 30 c 19358 . 39D 75 C 25232 45 38 c 25752 7 35
c. 17410 35 16 & . 19055 55 1 c 19321 37.- 13 C 193%, 39 86 C . 25233 45 - 40 |.C 25753 47 1.
c . 17426 51 2 C - . 19068 31 6 C 19321 208 3 C 19359 39D A C 25234 © + 45 39 c 25754 47 <15 -
C 17426 55 2 C . 19068 33 38 C 19324 37 29 C 19453 - B5 . 15 C 25243 49 17 c 25755 47 13
c 17622 33 16 - c . 19069 93 12 c ' 19324 208 37 o} 19521 51° 19 C 25249 31 1 c 25757 7 .
C 17763 47 gl ¢ 31 1 c 19326 ‘




NUMERICAL INDEX

X ~ . NUMERICAL INDEX 67
PART . PAGE REF PART ~ PAGE REF. PART PAGE REF. PART PAGE REF. PART PAGE REF. - PART PAGE °REF.
NO. 'NO. NO. NO. ) NO. NO. NO. NO. NO. NO. NO, NO. NO. _ NO. NO. NO. .. NOD. NO.
c 25758 15 31 |.¢ 27211 59 5 |. 8- 412 39D 85 . 113 257 33 17 131-"- 176 21° 3 182- 87 15 -4

. C 25759 15 30 |°¢C 27220 23 25 83- 420 39 71 114- 308 33 40 131- 176 31 4 182- 87 17 - 9

C 25760 15 32 C 27236 5 42 83- 420 . 39D 84 126- 13 31 8 131- 176 31 .7 182- .87 19 13
c 25761 .47 12 C 27236 7 17 92- .4 43 14 126- 13 33 38 131- 176 33 .30 182-. 87 19 . 14
cC ~ 25762 5. 35 C 27238 7 10 | -92- 5. 39 74 " 126- 13 39 87 131- - 176 35 1 182- 209 13 3
C 25763 19 23 c ' 27239 17 5 M-, 2 19 6 ~126- *. 13 39D 78 131- 176 35 . 18 182- 516 23 23
C 25764 15" 36 C 27240 15 14, 111- 2 19 8 126- 16 '27 6 131- 176 45 . 43 182-- . 523 51 21

C - 25765 13 9 C 27241 19 1 111- 108 51 13 126- 16 35 '2 131- 629 81 1 182- <7 523 55 21
C | 25827 7 1 c 27242 19 2 111- 108 - 85 13 126 19 29 7 | 131 917 11, g 182- ~ .B59- 51 ;5 32
C - 26021 29 5 c 27243 17 .33 11- 202 27 8 126 21 29 7 131- 911 39 80 182- 581 33 7
C 26022 45 ] -c .27244 2 15 26 11- 202 - 51 1 126- 109 4.~ 75 13- 9N 39D  80: | 182- - 581 ., 45 12

. C 26034 29 3 c - 27253 9 28 111- . 202 55 11 129- 7 13 51 28 13-, 1113 27, 2- { 187- 484 55 6
c 26034  29B 3 C 27253 11 18- | 111- 330 33 20° 129- 16 i9 16 - | “131- 1180 21 g8 - | 187- 996 43 . 33 -
C 26035 29 2 c 27254 17 19 11- 534 11 4 129- 16 19, 17 131- 1181 29 30 | t87- 1036 23 18

. ¢ - 26037 -0 17 c 27255 7. 3 13- - 1. 17 - 1 -129- 17 19 7 131- 1181 33 18 187- 104 9 27
C 26039° 27 12 c 27256 . 49 - 18 13- 2 41 9 129- 17 19 9 131- 1181 35 7.1 187-.° 041 17 - B
o 26041 31, 2l ¢ 27267 .19 - 3 13- - 3 21, -7 129- 17 51 31 131- 1181 M 21 | 187- 1041 19° 12
C 26043 31 - i c 27257 19 4 113- 4 23 13 7 120- 37 51 18 131- 1181 45 16 187- 1041 a7 10
C. 26051 29 11 C 27258 53B° . 6 113- 15 43 13 129- 37 55 18 131- 1181 29B_ 21 187- 1041 47 14

‘C " 26051 298 1.] ¢ 27259 " 53B 2 113- 17 39 * 85 129- 77 51 23" 131- . 1331 29 19 187- 1328 47 20
C 26111 - 398 10 |'~C 27280-+  53B "1 113- 17 39D 76 . 129- 77 58 23 131- 1331 298 14 187- 1328 - 49 19
C _ 2612 . 398 21 C 27262 ° 53B - 5 13- 102 11 9 129" 101 23 15 132- 26 31 10 187- 1328 -+ 55 18
C 26113 3B 23 | C - 27263 53B 7 113- 102 25 6 129- 101 51 14 132- 26 35, 10 187- 1334 13 11
c 26114 '39B 42 C 27264 . 49 14 13- 102 231 5 .- 129- 101 55 14 'l 132 26 41 34 187- 1334 61 2

e 26115, 398 46 C 27264 .. 53B “ 13- - 102 31 26 120- 102 ; 21 5 "1 132 46 . 31" Ry 187-. 1508 "B 39
c 26116 /B 477 | ¢ 27266 15 39 113- 102 35 §  °129-* 102 23 .7 | 132 '46 45 20 1187 1508 7 7
C 26117 . 398 a8, C 27267 - 15 .38 M3- 102 .35 17 129- 102 25 8 -132- . 310 31 14 187- 1510 15, 37
C 26118 D 49| ¢ 27268 15 25 113- 102 45 - 27 129- 102 27 10 132- 310 31 29 187- 1510 17 .27
C 26119 39D 83 ¢ 27268 . 9 30| 13- 102 49 5. 29 102 31 13 132- 310 33 5 187- 1510 19 13 -
c 26120 33D 84 C 27269 11 20 | 113- 103 21 6 129- 102 31 17 1322 ° 310 + 35 12 187- 1510 19 - 22
C 26121, 39D 67 c 27270 B 29 13- 103 23 5 129- 102 33 27 132 3t 29 10 187- - 1908 81, 6
C 26122 39D 68 -] C - 27270 11 ° 19 113- 103 27 ;15 " 129- 102. 35 7 |13z 31 298 10 192- . 13 ' 61 29
C 26123 3D 713 | ¢ 27273 11 5 113- 103 29 10. 129- 102 35 20 132- 330 33" 13 192- 18 55 17
C 26142 61 5 D - . 9344 . 45 44, " | 113- 103 29 22 129° . 102 43 37 136- 103 19 19 192- 19 17 12
C 26193 23 2 F 19633 ° 43 10- 113- 103 31 9 . 129- - . 102 - 45 24 136- 103 19 20 192- 19 2 10
C . 26197 11, 1 F . B3650 39 67 113- 03 33 24, 129 102 "4 7 *138- . 51 41 13 192- 18 23 14
c 26198 1 2 F 53650 43 32 113- 103 39 91 129- 102 51 12 138- 92. 31 15 192- . 19 41 8
c 26199 11 '3 F B3650 390 80 113 104 .39 73 128- . ° 102 55 . 12 138- 92 35- 15 192 19 51 . 5
C 26214 25 1 G 10450 39 69 13- 104 © 39 @ 92 129- 103 23 10 138- 92 49 .8 192t 20 11 10
ol 26216 59 17 G - 10450 , 39D 62 113~ 104 Fab 66~ ' 129- 103 . 31 20 138- 97 = 37 20 192-, .., 20 21 4
C 26252 59 3 G 46176 39 78 - |- 113 110 21 .2 129- - 103 33 9 138- 97 39B 20 192 20 23 6
c 26267 23 4 G 46176 3D 69 113- ng 33 31 129: - 103 41 " 36 138-. 143 27 23 192- 20 25 7
je .26268 23 4 H 336040 3. 6| 113 122 25 3 129- 103. 45 -3t 138- 251 15 6 182 2 277 9
C 26325 .27 3 L 32763 31 7 18 13- 138 17 9 129~ 105 1 7 138- 251 17 10 | 192- 20 29 .9
L 26328 27 5.1 L 32763 3% - 9" | 113 205 .45 45 129- 12 <1 30 138- - 2033 298 4 192- 20 - 29 21
C 26332, .29 26 R 18380 © 33° 14 |- M3 206 23 21 1209-. 12 55 15 138- 2040 29, a, | 192 . 20 31 12
c . 26332. ., 29B 7.1 7T 25070 31 -2 .13 206 43 40 129- © 182 51 15 138- 2040 29 23 192- "20 31 16 -
c - 26333 '29 27 T 25070 33 .34 113- . 206 45 7 . 129- 163 29 24 138- 2054 . 49 10 192- 20 33 26
c 26333 29B 18 |- T 25070 35 24 13- 207 . 23 8 "129- 163 298 15 163- . 4 19 10° 192- 20 - 35 6,
C 26345 45 26 T 33565 29. . 20 | 13- 207 29 10 120- 165 29 15 }@3 4 - 19 21 192- 20 3% 19
g ‘ %22; 13 26 o - | 13- 200 29 3T 120- 289 29 ... 25 - * 543 21 2 13%— :223 33 gg

: 113- 209 298 2 129- 2 298" 16 175- 415 45 22 192-

C 26358 15 HARDWARE CODE NUMBERS .*| 143 213 45 11 .‘123- " 3?2 29 -16 - |+ 178 g8s8. - 31 - 28 192- 20 45 - 23

.C 26370 ©  29B 12. SR ' 113- :219 35 4 ., 129 504 13° .4 178- 858 33 35 . | 192- 20 49 6
C 26371 298 2 41- 24 18 12 113- 233 29 29 129- 642 51 10 178- 858 .~ 35 '3 192- 20 - *B5 16
c 26507 17 13 41- 24 17 2 13- 283 . 3 3 129 642 55 0. 178: . 858 35 " 21 192- 21- 23 B
C - 26525 49 20 83- 46 33 37 13-+ .233 = 29B 20 Ml .67 ... 23 24 178- 858 - 41 26 192- 21 22 9.
c 26934 59 5 | 83 412 = 39 72 113 -241 41 11 131- 165 41 31 | 182 51 27 192: 21 31 19




68 - NUMERICAL INDEX
_ * PART PAGE  REF. PART PAGE REF. PART - PAGE REF.
NO. NO. NO. NO. NO. NQ. NO. NO. NO.
192- .21, 33 8 219- 404 29 6
192- *21 33 21 219 © 404 . 29B "B
192- 21 41 12 221- 13 7 11 -
- 192- 21 43 39 221- 1013 5 8 ~
192- 21 45 8 221- 1013 - 43 34
192- 23 11 6 223- 34 47 6 X
- 192- 23, 29 14 223 34 55 6 J
. 193- 25 19° 15 321- 1423 57 10 /
193- 25 19 16 321- + 2472.° 57 1
. 193- 29 .51 - 16 ..321- . 2473 57 C 2 D
193-, 53 - 41 23 -321- . . 2474 ° 57 6
193- 70 51~ 30 | 3z21- 2475 57 7 ‘
. 193 70 - 55 -5 321- 2476 .57 3
I 193- 89 © 51 - 17 - 321- 2477 - .57 ° 8 .
T . 195- 102 21 12 321- 2484 61 . .
195~ 103 33 32 321- 2574 - B9 7 N
195- : 104 3B - 4 321- 3256 57 ‘9
195- 104 35 6 .| 321- 3256 59 6 - ' .
195- 104 43 - 38 | . 321 3909 . B9 8 *
195- 104 45 g 321- . 4148 59 9 Ny
195-- . 513 5F 8 321- 4154 59 10 .
195- 513 55 8 " 321- 4159 . 569 2
195- " 518 33 12 | 321 4160 59 1
195- 520 . 21 A1 321- 4733 59 6
195- 521 27 16 321- 4754 61 -
195- 521 31 . 9 321- 4756 59 A ¢ .
195- 521 31 27 321- - 4758 59 3.
© 198- 521 3 25 3217 5040 . 59 15 ,
o © 185 521 35 19 | 321 5096 59 13 S . -
T 195- 5217 4 33 3217, 5097+ &89 14 N
. 5- 521 45 28+ 321-° 5098 . 5% 1
195- .  B21 49 1t 0| 321-e 5099 59 12
"195- . 522 45 3B | - 6011 59 16 .
195 525 21 7 321- 6324 59 8, .
195-, 525 ;. 31 18 " |- .353- 406 23 2 -
195-- 525 . 35 10 :
195- 529 33 a1
195- 533 M 5
v 196- 533 31 23
195- 533 . 45+ 36
+ . 195- 6541 27 22 N
. 195-7 T 54t 31 13
195- * 541 35 22
* 195- 545 29 1
195 2012 a1 7 .
195- 2021 29 8
195- 2069 27 11 -
" . 195- 2175 29 8. - E -

211-

P

~Ingers

<

o . . )
- . B - . R
. . . . -
al, .
. . ‘ . R .
. R . . - .
. . s
- B
- .
. T .
B . .. - . . .
4 ‘e -
. . . B . . -%
. - ' 3 ?
‘o . I M - .
- . . . B
- - L - o 7 -
. , -
- : ; ' -
- i P
- ° N

ol

-

[5

i

| Equipment Co., Inc.

Ry




